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approval of Sporton International Inc. EMC & Wireless Communications Laboratory, the test report
shall not be reproduced except in full.
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History of this test report

Report No. Version Description Issued Date

FR180221D 01 Initial issue of report Sep. 10, 2021

1. Revise antenna information
FR180221D 02 2. Revise support unit used in test configuration and | Sep. 17, 2021

system information
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
- 15.403(i) 26dB Bandwidth - See Note
- 2.1049 99% Occupied Bandwidth - See Note
3.1 15.407(a) Maximum Conducted Output Power Pass -
- 15.407(a) Power Spectral Density - See Note
Under limit
3.2 15.407(b) Unwanted Emissions Pass 0.88 dB at
5150.000 MHz
Under limit
3.3 15.207 AC Conducted Emission Pass 8.98 dB at
0.499 MHz
15.203 ;
34 15.407(a) Antenna Requirement Pass -

Note: The module (Model: RTL8822C) makes no difference after verifying output power, this report
reuses test data from the module report.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

specification.

Reviewed by: Keven Cheng
Report Producer: Amy Chen
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1  General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac, and Wi-Fi 5GHz 802.11a/n/ac.
Product Specification subjective to this standard
Equipment Name: Steam Deck

Installed into host Brand Name: Valve
Model Name: 1010
Sample 1 Host with INPAQ Antenna
Sample 2 Host with AWAN Antenna
Sample 3 Host with High-Tek Antenna
WLAN
Antenna Tvoe <Main>: PIFA Antenna
yp <Aux.>: PIFA Antenna
Bluetooth: PIFA Antenna
Antenna information (INPAQ Technology Co., Ltd.)
. . <Main>: 2.63
5150 MHz ~ 5250 MHz Peak Gain (dBi) <AUX.>: 287
. . <Main>: 2.63
5250 MHz ~ 5350 MHz Peak Gain (dBi) <Aux.> 1.90
. . <Main>: 2.77
5470 MHz ~ 5725 MHz Peak Gain (dBi) <AUx.> 3.16

Antenna information (AWAN Advanced Wireless and Antenna INC.)

. . | <Main>: 2.55
5150 MHz ~ 5250 MHz Peak Gain (dBi) <Aux.>: 1.44
) . | <Main>: 2.48
5250 MHz ~ 5350 MHz Peak Gain (dBi) <Aux.>: 1.44
. .~ | <Main>: 2.15
5470 MHz ~ 5725 MHz Peak Gain (dBi) <Aux.>: 1.87

Antenna information (High-Tek Harness Enterprise Co Ltd.)

5150 MHz ~ 5250 MHz Peak Gain (dBi) igﬂj)l(n:.:j 'gf

) . | <Main>: 2.48
5250 MHz ~ 5350 MHz Peak Gain (dBi) | _, = .. 153
5470 MHz ~ 5725 MHz Peak Gain (dBi) :Xj)l(n:.:oz 77;1

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

THO2-HY, CO05-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.
03CH13-HY (TAF Code: 3786)

The Radiated Spurious Emission test item subcontracted to Sporton

Test Site Location

Test Site No.

Remark

International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find X plane as worst plane

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freg.
Frequency Band Channel (Mqu) Channel (Mljz)
36 5180 44 5220
5150-5250 MHz 38+ 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42% 5210
Freg. Freq.
Frequency Band Channel (Mqu) Channel (M:z)
52 5260 60 5300
Band 2
(U-NII-2A) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-N11-2C)
108 5540 136 5680
110* 5550 140 5700
TEL : 886-3-327-3456 Page Number : 70f23
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.

2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Single Mode
Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHTS80 MCSO
MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHTS80 MCSO0
Test Cases
AC
Conducted | Mode 1 : Bluetooth Link + WLAN (5GHz) Link + Adapter for Sample 1
Emission
Remark: For Radiated Test Cases, the tests were performed with Sample 1
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 - 100
Middle 40 60 116
H| High - 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L| Low 36 - 100
Middle 40 60 116
H| High - 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch-# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L| Low 38 - 102
Middle - - -
H| High - 62 134
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ac VHT80 802.11ac VHT80 802.11ac VHT80
L| Low - - 106
M| Middle 42 58 -
H High - - -

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference
the max RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name |FCC ID Data Cable Power Cord

1. |Bluetooth Earphone |Sony Ericsson | MW600 PY7DDA-2029 |N/A N/A

2. |WLANAP ASUS RT-AC66U  |MSQ-RTAC66U |N/A Unshielded, 1.8 m
AC I/P:

3. [Notebook Dell Latitude 3400 |FCC DoC N/A grc'sgf;f'ed’ tzm
Shielded, 1.8 m

4. |Earphone Sony MH750 N/A Unshielded 1.2m |N/A

2.5 EUT Operation Test Setup

The RF test items, utility “Terminal V3.36.2” was installed in Host which was programmed in order to
make the EUT get into the engineering modes to provide channel selection, power level, data rate and
the application type and for continuous transmitting signals.

TEL : 886-3-327-3456 Page Number : 10 of 23
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3 Test Result

3.1 Maximum Conducted Output Power Measurement

3.1.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2 Measuring Instruments
See list of measuring equipment of this test report.
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3.1.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1.

Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.
3.
4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

Measure the average power of the transmitter.

correction factor is required.
For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4 Test Setup

[ 1 ] g

At at
Power Meter enuator EUT
3.1.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number : 12 0f 23
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.2.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.
(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.2.2 Measuring Instruments

See list of measuring equipment of this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

RBW =120 kHz
VBW = 300 kHz
Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.2.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

TEL : 886-3-327-3456 Page Number 1 150f 23
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test above 1GHz

RX Antenna

l EUT 5'4— 3m —_—
""" [ == !
¢ :
|
15m !
)
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
TEL : 886-3-327-3456 Page Number 1 16 of 23
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3.2.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.2.7 Duty Cycle

Please refer to Appendix E.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.3 AC Conducted Emission Measurement
3.3.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.3.2 Measuring Instruments

See list of measuring equipment of this test report.

3.3.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.3.4 Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| &
| “3bp ;
|
| AC :
| AMH | |
I (LISHy | |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.3.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.4 Antenna Requirements

3.4.1 Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.4.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.4.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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FCC RADIO TEST REPORT

Report No. : FR180221D

4 List of Measuring Equipment

. . Calibration
Instrument |Brand Name| Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Rohde & Aug. 27, 2021~ Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz | Jan. 04, 2021 Jan. 03, 2022
Schwarz Aug. 31, 2021 (03CH13-HY)
SCHWARZB Aug. 27, 2021~ Radiation
Horn Antenna BBHA 9120 D | 9120D-1241 | 1GHz ~ 18GHz | Jul. 13, 2021 Jul. 12, 2022
ECK Aug. 31, 2021 (03CH13-HY)
SCHWARZB Aug. 27, 2021~ Radiation
Horn Antenna BBHA 9120 D | 9120D-02294 | 1GHz ~ 18GHz | Jun. 23, 2021 Jun. 22, 2022
ECK Aug. 31, 2021 (03CH13-HY)
SHF-EHF Horn| SCHWARZB Aug. 27, 2021~ Radiation
BBHA 9170 (BBHA9170584| 18GHz- 40GHz | Dec. 11, 2020 Dec. 10, 2021
Antenna ECK Aug. 31, 2021 (03CH13-HY)
. Sonoma-Instr Aug. 27, 2021~ Radiation
Amplifier 310N 187282 9KHz~1GHz | Dec. 16, 2020 Dec. 15, 2021
ument Aug. 31, 2021 (03CH13-HY)
. AMF-7D-00101 Aug. 27, 2021~ Radiation
Preamplifier MITEQ 1590074 1GHz~18GHz | May 18, 2021 May 17, 2022
800-30-10P Aug. 31, 2021 (03CH13-HY)
. . Aug. 27, 2021~ Radiation
Preamplifier Keysight 83017A MY53270147 |1GHz~26.5GHz| Oct. 28, 2020 Oct. 27, 2021
Aug. 31, 2021 (03CH13-HY)
= 18GHz ~ Aug. 27, 2021~ Radiation
Preamplifier EMEC EM18G40G 060715 Dec. 11, 2020 Dec. 10, 2021
40GHz Aug. 31, 2021 (03CH13-HY)
Spectrum . Aug. 27, 2021~ Radiation
Keysight N9010A MY55370526 | 10Hz~44GHz | Mar. 18, 2021 Mar. 17, 2022
Analyzer Aug. 31, 2021 (03CH13-HY)
Aug. 27, 2021~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1m~4m N/A N/A
Aug. 31, 2021 (03CH13-HY)
Aug. 27, 2021~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Aug. 31, 2021 (03CH13-HY)
. Aug. 27, 2021~ Radiation
Software Audix E3 6.2009-8-24| RK-000992 N/A N/A N/A
Aug. 31, 2021 (03CH13-HY)
HUBER + SUCOFLEX Aug. 27, 2021~ Radiation
RF Cable 0030/126E 30M-18G Feb. 10, 2021 Feb. 09, 2022
SUHNER 126E Aug. 31, 2021 (03CH13-HY)
HUBER + SUCOFLEX Aug. 27, 2021~ Radiation
RF Cable 804793/4 30M-18G Feb. 10, 2021 Feb. 09, 2022
SUHNER 104 Aug. 31, 2021 (03CH13-HY)
HUBER + SUCOFLEX Aug. 27, 2021~ Radiation
RF Cable 505134/2 30M~40GHz | Feb. 22, 2021 Feb. 21, 2022
SUHNER 102 Aug. 31, 2021 (03CH13-HY)
HUBER + SUCOFLEX Aug. 27, 2021~ Radiation
RF Cable MY4274/2 | 30MHz~40GHz | Mar. 11, 2021 Mar. 10, 2022
SUHNER 102 Aug. 31, 2021 (03CH13-HY)
HUBER + SUCOFLEX Aug. 27, 2021~ Radiation
RF Cable MY24961/4 30M-18G Feb. 10, 2021 Feb. 09, 2022
SUHNER 104 Aug. 31, 2021 (03CH13-HY)
HUBER + SUCOFLEX Aug. 27, 2021~ Radiation
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 11, 2021 Mar. 10, 2022
SUHNER 104 Aug. 31, 2021 (03CH13-HY)
) . WLK4-1000-15 1.53GHz Low Aug. 27, 2021~ Radiation
Filter Wainwright SN12 ) Sep. 15, 2020 Sep. 14, 2021
30-8000-40SS Pass Filter Aug. 31, 2021 (03CH13-HY)
WHKX8-5872.5 . .
) . 6.75GHz High Aug. 27, 2021~ Radiation
Filter Wainwright |-6750-18000-40 SN5 ) Mar. 11, 2021 Mar. 10, 2022
ST Pass Filter Aug. 31, 2021 (03CH13-HY)
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. . Calibration
Instrument |Brand Name| Model No. Serial No. |Characteristics Date Test Date Due Date Remark
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A Aug. 20, 2021 N/A
Source (COO05-HY)
EMI Test Rohde & Conduction
. ESR3 102388 9kHz~3.6GHz | Nov. 30, 2020 | Aug. 20, 2021 | Nov. 29, 2021
Receiver Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Nov. 18, 2020 | Aug. 20, 2021 | Nov. 17, 2021
(CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 01, 2020 | Aug. 20, 2021 | Nov. 30, 2021
Schwarz (COO05-HY)
Rohde & Conduction
Software EMC32 V10.30 N/A N/A N/A Aug. 20, 2021 N/A
Schwarz (COO05-HY)
. SCHWARZB Conduction
Pulse Limiter VTSD 9561-F N 00691 N/A Jul. 28, 2021 | Aug. 20, 2021 | Jul. 27, 2022
ECK (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 31, 2020 | Aug. 20, 2021 | Dec. 30, 2021
(CO05-HY)
Aug.18, 2021~ Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 01, 2021 Feb, 28. 2022
Aug. 26, 2021 (THO2-HY)
16100054SNO Aug.18, 2021~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 16, 2020 Dec. 15, 2021
12 Aug. 26, 2021 (THO2-HY)
Signal Rohde & Aug.18, 2021~ Conducted
FSVv40 101565 10Hz ~ 40GHz | Nov. 13, 2020 Nov. 12, 2021
Analyzer Schwarz Aug. 26, 2021 (THO2-HY)
Switch Box & EM Aug.18, 2021~ Conducted
. EMSW18SE SW200302 N/A Mar. 17, 2021 Mar. 16, 2022
RF Cable Electronics Aug. 26, 2021 (THO02-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 23dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.8dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 3.9dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR180221D

Test Engineer:

Junyu Jhou

Temperature:

24.6~25.1

°C

Test Date:

2021/8/18~2021/8/26

Relative Humidity:

49.2~50.7

%

Remark: For Conducted Test ltems, Ant. 1 means Chain 0 and Ant. 2 means Chain 1.
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TEST RESULTS DATA

Average Power Table

Report Number : FR180221D

FCC Band | single antenna

Average FCC
Data e Conducted Conduc?eq DQ .
Mod. Rate NTH CH. (MHz) Power Power Limit (dBi) Pass/Fail

(dBm) (dBm)

Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 [ Ant2
11a [6Mbps| 1 36 | 5180 | 15.80 | 15.80 24.00 |24.00 | 2.63 | 2.87 Pass
11a [6Mbps| 1| 40 | 5200 |15.80 | 15.80 24.00 |24.00 | 2.63 | 2.87 Pass
11a [6Mbps| 1| 48 | 5240 |15.80 | 15.70 24.00 |24.00 | 2.63 | 2.87 Pass
VHT20| MCSO0| 1 36 | 5180 | 15.80 | 15.90 24.00 |24.00 | 2.63 | 2.87 Pass
VHT20| MCS0| 1| 40 | 5200 |15.80 | 15.70 24.00 |24.00 | 2.63 | 2.87 Pass
VHT20| MCSO| 1| 48 | 5240 |15.80 | 15.80 24.00 |24.00 | 2.63 | 2.87 Pass
VHT40| MCSO0| 1 38 | 5190 | 15.40 | 15.30 24.00 |24.00 | 2.63 | 2.87 Pass
VHT40| MCS0| 1| 46 | 5230 | 15.40 | 15.40 24.00 |24.00 | 2.63 | 2.87 Pass
VHT80| MCS0| 1| 42 | 5210 | 15.40 | 15.30 24.00 |24.00 | 2.63 | 2.87 Pass
FCC Band | MIMO

Average FCC
Data e Conducted Conduc?eq DQ .
Mod. | ot NTH CH. (MHz) Power Power Limit (dBi) Pass/Fail

(dBm) (dBm)

Ant1 [ Ant2 | SUM [ Ant1 [ Ant2 | Ant1 [ Ant2

11a [6Mbps|[ 2| 36 | 5180 |15.80 | 15.90 | 18.86 24.00 2.87 Pass
11a [6Mbps| 2 | 40 | 5200 |15.90 | 15.90 | 18.91 24.00 2.87 Pass
11a [6Mbps| 2 | 48 | 5240 |15.90 | 15.80 | 18.86 24.00 2.87 Pass
VHT20|{ MCS0| 2| 36 | 5180 |15.80 |15.80 | 18.81 24.00 2.87 Pass
VHT20|{ MCS0| 2| 40 | 5200 |15.90 |15.70 | 18.81 24.00 2.87 Pass
VHT20|{ MCS0| 2| 48 | 5240 |15.80 |15.90 | 18.86 24.00 2.87 Pass
VHT40| MCS0| 2| 38 | 5190 | 15.40 | 15.40 | 18.41 24.00 2.87 Pass
VHT40|{ MCS0| 2| 46 | 5230 |15.40 |15.30 | 18.36 24.00 2.87 Pass
VHT80| MCS0| 2| 42 | 5210 | 15.40 | 15.40 | 18.41 24.00 2.87 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR180221D

FCC Band Il single antenna
Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTXY CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1 52 | 5260 [15.80 | 15.70 23.98 [23.98 | 2.63 | 1.90 30 Pass
11a |6Mbps| 1 60 | 5300 |15.70 [ 15.80 23.98 (23.98 | 2.63 | 1.90 30 Pass
11a |6Mbps| 1 64 | 5320 |15.80 [15.80 23.98 [23.98 | 2.63 | 1.90 30 Pass
VHT20[ MCSO | 1 52 | 5260 [15.90 | 15.80 23.98 [23.98 | 2.63 | 1.90 30 Pass
VHT20[ MCSO | 1 60 | 5300 |15.80 [15.80 23.98 [23.98 | 2.63 | 1.90 30 Pass
VHT20[ MCSO| 1 64 | 5320 |15.90 [ 15.80 23.98 [23.98 | 2.63 | 1.90 30 Pass
VHT40{ MCSO| 1 54 | 5270 [15.40 | 15.30 23.98 [23.98 | 2.63 | 1.90 30 Pass
VHT40[ MCSO| 1 62 | 5310 | 15.40 [15.30 23.98 (23.98 | 2.63 | 1.90 30 Pass
VHT80[ MCSO | 1 58 | 5290 [15.30 | 15.40 23.98 [23.98 | 2.63 | 1.90 30 Pass
FCC Band Il MIMO
Cszrage FCC EIRP
Data e onducted Conduc?eq DQ Power .
Mod. NTXY CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant1 [ Ant2 | SUM [ Ant1 [ Ant2 | Ant1 [ Ant2
11a |6Mbps| 2| 52 | 5260 | 15.90 | 15.80 [ 18.86 23.98 2.63 30 Pass
11a |6Mbps| 2| 60 | 5300 | 15.90 | 15.90 [ 18.91 23.98 2.63 30 Pass
11a |6Mbps| 2| 64 | 5320 | 15.80 | 15.80 | 18.81 23.98 2.63 30 Pass
VHT20[{ MCSO| 2| 52 | 5260 [15.90 | 15.80 | 18.86 23.98 2.63 30 Pass
VHT20[{ MCSO| 2| 60 | 5300 [15.80 [ 15.80 | 18.81 23.98 2.63 30 Pass
VHT20[{ MCSO| 2| 64 | 5320 (15.80 [ 15.80 | 18.81 23.98 2.63 30 Pass
VHT40[{ MCSO| 2| 54 | 5270 [15.30 [ 15.30 | 18.31 23.98 2.63 30 Pass
VHT40[{ MCSO| 2| 62 | 5310 [15.40 [ 15.40 | 18.41 23.98 2.63 30 Pass
VHT80[ MCSO| 2| 58 | 5290 [15.40 [ 15.30 | 18.36 23.98 2.63 30 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR180221D

FCC Band Il single antenna
Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTXY CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 100 | 5500 | 15.70 | 15.80 23.98 [23.98 | 2.77 | 3.16 30 Pass
11a |6Mbps| 1| 116 | 5580 | 15.90 | 15.80 23.98 [23.98 | 2.77 | 3.16 30 Pass
11a |6Mbps| 1| 140 | 5700 | 15.70 | 15.80 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT20[{ MCSO| 1| 100 | 5500 |15.80 [ 15.80 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT20[{ MCSO| 1| 116 | 5580 | 15.70 [ 15.90 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT20[{ MCSO| 1| 140 | 5700 | 15.80 [ 15.80 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT40[{ MCSO| 1 | 102 | 5510 | 15.40 [ 15.30 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT40[{ MCSO| 1| 110 | 5550 | 15.30 [ 15.40 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT40[{ MCSO| 1 | 134 | 5670 [ 15.30 [ 15.30 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT80[{ MCSO| 1| 106 | 5530 |14.30 [ 13.30 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT80[ MCSO| 1| 122 | 5610 | 15.40 [ 15.30 23.98 [23.98 | 2.77 | 3.16 30 Pass
FCC Band Il MIMO
Cszrage FCC EIRP
Data e onducted Conduc?eq DQ Power .
Mod. NTY CH. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant1 [ Ant2 | SUM [ Ant1 [ Ant2 | Ant1 [ Ant2
11a |6Mbps| 2 | 100 | 5500 | 15.90 | 15.90 | 18.91 23.98 3.16 30 Pass
11a |6Mbps| 2 | 116 | 5580 | 15.90 | 15.80 [ 18.86 23.98 3.16 30 Pass
11a |6Mbps| 2 | 140 | 5700 | 15.80 | 15.80 | 18.81 23.98 3.16 30 Pass
VHT20[{ MCSO| 2 | 100 | 5500 |[15.70 | 15.80 | 18.76 23.98 3.16 30 Pass
VHT20[{ MCSO| 2 | 116 | 5580 [ 15.80 [ 15.80 | 18.81 23.98 3.16 30 Pass
VHT20[{ MCSO| 2 | 140 | 5700 [ 15.90 [ 15.90 | 18.91 23.98 3.16 30 Pass
VHT40[{ MCSO| 2 | 102 | 5510 [ 15.40 [ 15.30 | 18.36 23.98 3.16 30 Pass
VHT40[{ MCSO| 2 | 110 | 5550 [ 15.40 [ 15.30 | 18.36 23.98 3.16 30 Pass
VHT40[{ MCSO| 2 | 134 | 5670 [ 15.40 [ 15.40 | 18.41 23.98 3.16 30 Pass
VHT80[ MCSO| 2 | 106 | 5530 |14.40 [ 13.30 | 16.90 23.98 3.16 30 Pass
VHT80[{ MCSO| 2 | 122 | 5610 [ 15.40 [ 15.40 | 18.41 23.98 3.16 30 Pass
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FCC Band Il straddle channel single antenna
Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTY CH. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a [6Mbps| 1| 144 | 5720 | 15.80 | 15.80 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT20| MCS0| 1| 144 | 5720 | 15.90 | 15.80 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT40| MCS0| 1| 142 | 5710 | 15.30 | 15.30 23.98 [23.98 | 2.77 | 3.16 30 Pass
VHT80| MCS0| 1| 138 | 5690 | 15.40 | 15.40 23.98 [23.98 | 2.77 | 3.16 30 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTY CH. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant1 [ Ant2 | SUM [ Ant1 [ Ant2 | Ant1 [ Ant2
11a [6Mbps| 2 | 144 | 5720 |15.90 | 15.90 | 18.91 23.98 3.16 30 Pass
VHT20|{ MCS0| 2 | 144 | 5720 | 15.80 | 15.90 | 18.86 23.98 3.16 30 Pass
VHT40| MCSO| 2 | 142 | 5710 | 15.40 | 15.40 | 18.41 23.98 3.16 30 Pass
VHT80| MCS0| 2 | 138 | 5690 | 15.40 | 15.20 | 18.31 23.98 3.16 30 Pass
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |40~50%

Test Engineer : [Calvin Wang
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EUT Information

Report NO : 180221
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
Joal
° e,
= 50’ Tl : CISPR-Ave Limitiat Main Plorts
() S S S S S T |
: 1%
= 40+ ‘Q
T 4
30T ®
20T
10t
0 } } } —+— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 37.72 55.88 18.16 | L1 OFF 19.6
0.152250 51.18 65.88 14.70 | L1 OFF 19.6
0.165750 33.05 55.17 22.12 | L1 OFF 19.6
0.165750 45.85 65.17 19.32 | L1 OFF 19.6
0.179250 29.84 54.52 2468 | L1 OFF 19.6
0.179250 44.35 64.52 20.17 | L1 OFF 19.6
0.498750 36.80 46.02 9.22 | L1 OFF 19.8
0.498750 40.82 56.02 1520 | L1 OFF 19.8
0.568500 35.31 46.00 10.69 | L1 OFF 19.9
0.568500 39.00 56.00 17.00 | L1 OFF 19.9
1.783500 27.10 46.00 18.90 | L1 OFF 20.2
1.783500 30.25 56.00 25.75 | L1 OFF 20.2
15.310500 30.50 50.00 1950 | L1 OFF 20.3
15.310500 34.26 60.00 25.74 | L1 OFF 20.3




EUT Information

Report NO : 180221
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
i ] LT T
% 60-\ CISPR:OP LimitatMain Ports
o 4
©
£ 50t
[J]
s 1*e i
~ 40t *
1 C .
30T 'S
20T
10T
0 } } } —+— } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.

(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.163500 31.86 55.28 23.42 | N OFF 19.7
0.163500 45.74 65.28 19.54 | N OFF 19.7
0.197250 33.01 53.73 20.72 | N OFF 19.7
0.197250 44.18 63.73 1955 | N OFF 19.7
0.498750 37.04 46.02 8.98 | N OFF 19.8
0.498750 41.40 56.02 14.62 | N OFF 19.8
0.568500 35.69 46.00 10.31 | N OFF 19.9
0.568500 39.40 56.00 16.60 | N OFF 19.9
0.631500 30.41 46.00 1559 | N OFF 19.9
0.631500 34.75 56.00 21.25 | N OFF 19.9
1.833000 26.19 46.00 19.81 | N OFF 20.2
1.833000 28.71 56.00 27.29 | N OFF 20.2

15.767250 29.52 50.00 20.48 | N OFF 20.4

15.767250 33.07 60.00 26.93 | N OFF 20.4
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Report No. : FR180221D

Appendix C. Radiated Spurious Emission

Test Engineer : Yuan Lee, Jacky Hong, and Wilson Wu

Temperature :

20~25°C

Relative Humidity :

50~60%

Remark: For Radiated Spurious Emission Test Items, Ant. 1 means Chain 0 and Ant. 2 means Chain 1.

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5149.5 52.8 -21.2 74 41.73 32.2 6.28 27.41 109 217 P H
5150 42.92 -11.08 54 31.85 32.2 6.28 27.41 109 217 A H
* 5180 105.29 - - 94.33 32.08 6.28 27.4 109 217 P H
* 5180 96.75 - - 85.79 32.08 6.28 27.4 109 217 A H
H
802.11a
H
CH 36
5109.72 53.07 -20.93 74 42.1 32.12 6.27 27.42 | 295 41 P \%
5180MHz
5150 43.2 -10.8 54 32.13 32.2 6.28 27.41 | 295 41 A \%
* 5180 106.31 - - 95.35 32.08 6.28 27.4 295 41 P \Y
* 5180 98.08 - - 87.12 32.08 6.28 27.4 295 41 A \%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl-10f 18

FAX : 886-3-328-4978
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10400 47.35 -20.85 68.2 53.54 40.1 9.55 56.46 | 100 0 P H
15600 45.67 -28.33 74 50.5 39.2 11.57 | 56.06 | 100 0 P H
H
H
H
802.11a
H
CH 40
10400 48.17 -20.03 68.2 54.36 40.1 9.55 56.46 | 100 0 P \%
5200MHz
15600 45.99 -28.01 74 50.82 39.2 11.57 | 56.06 | 100 0 P \%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-2 of 18
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.76 54.34 -19.66 74 43.27 32.2 6.28 27.41 100 217 P H
5150 43.74 -10.26 54 32.67 32.2 6.28 27.41 100 217 A H
* 5180 103.83 - - 92.87 32.08 6.28 27.4 100 | 217 P H
* 5180 96.22 - - 85.26 32.08 6.28 27.4 100 | 217 A | H
802.11ac H
VHT20 H
CH 36 5147.94 57.88 -16.12 74 46.81 32.2 6.28 27.41 292 41 P \%
5180MHz 5150 43.89 |-10.11 54 32.82 32.2 6.28 | 27.41 | 292 | 41 AV
* 5180 105.99 - - 95.03 32.08 6.28 27.4 292 41 P \%
* 5180 98.19 - - 87.23 32.08 6.28 27.4 292 41 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-30f 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10400 47.08 -21.12 68.2 53.27 40.1 9.55 56.46 100 0 P H
15600 46.62 -27.38 74 51.45 39.2 11.57 | 56.06 | 100 0 P H
H
H
802.11ac H
VHT20 H
CH 40 10400 47.06 -21.14 68.2 53.25 40.1 9.55 56.46 | 100 0 P \Y
5200MHz 15600 46.21 | -27.79 74 51.04 39.2 11.57 | 56.06 | 100 0 P |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-4 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.5 56.14 -17.86 74 45.07 32.2 6.28 27.41 100 218 P H
5150 47.31 -6.69 54 36.24 32.2 6.28 27.41 100 218 A H
* 5190 100.46 - - 89.53 32.04 6.29 27.4 100 | 218 P H
* 5190 92.76 - - 81.83 32.04 6.29 27.4 100 | 218 A | H
802.11ac 5458.6 50.54 | -23.46 74 39.53 31.93 6.41 27.33 | 100 | 218 P H
VHT40 5459.16 40.92 -13.08 54 29.9 31.94 6.41 27.33 100 218 A H
CH 38 5149.76 56.23 -17.77 74 45.16 32.2 6.28 27.41 325 40 P \%
5190MHz 5150 46.78 | -7.22 54 35.71 32.2 6.28 | 27.41 | 325 | 40 AV
* 5190 101.15 - - 90.22 32.04 6.29 27.4 325 40 P \%
* 5190 93.47 - - 82.54 32.04 6.29 27.4 325 40 A \%
5444.88 51.13 -22.87 74 40.16 31.9 6.4 27.33 325 40 P \%
5350 42.5 -11.5 54 31.9 31.6 6.36 27.36 | 325 40 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-50f 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.42 57.72 -16.28 74 46.66 32.19 6.28 27.41 100 198 P H
5150 47.68 -6.32 54 36.61 32.2 6.28 27.41 100 198 A H
* 5210 97.98 - - 87.12 31.96 6.3 27.4 100 | 198 P H
* 5210 89.66 - - 78.8 31.96 6.3 27.4 100 | 198 A | H
802.11ac 5442.64 50.58 -23.42 74 39.61 31.9 6.4 27.33 100 198 P H
VHT80 5460 41.21 -12.79 54 30.19 31.94 6.41 27.33 100 198 A H
CH 42 5149.76 57.76 -16.24 74 46.69 32.2 6.28 27.41 307 42 P \%
5210MHz 5150 48.34 | -5.66 54 37.27 32.2 6.28 | 27.41 | 307 | 42 AV
* 5210 99.45 - - 88.59 31.96 6.3 27.4 307 42 P |V
* 5210 91.61 - - 80.75 31.96 6.3 27.4 307 42 A \%
5387.2 51.35 |-22.65 74 40.5 31.82 6.38 27.35 | 307 42 P |V
5369.84 41.71 -12.29 54 30.97 31.72 6.37 27.35 307 42 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-6 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 102.34 - - 91.7 31.66 6.35 27.37 100 216 P H
* 5320 93.87 - - 83.23 31.66 6.35 27.37 100 216 A H
5351.84 54 -20 74 43.38 31.61 6.37 27.36 | 100 216 P H
5350.08 41.99 -12.01 54 31.38 31.6 6.37 27.36 | 100 216 A H
H
802.11a
H
CH 64
* 5320 107.7 - - 97.06 31.66 6.35 27.37 | 315 38 P \%
5320MHz
* 5320 99.12 - - 88.48 31.66 6.35 27.37 | 315 38 A \%
5353.12 57.09 -16.91 74 46.46 31.62 6.37 27.36 | 315 38 P \%
5350.08 44.9 -9.1 54 34.29 31.6 6.37 27.36 | 315 38 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-7 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10600 46.78 -27.22 74 52.63 40.2 10.27 | 56.32 100 0 P H
15900 45.19 -28.81 74 49.83 38.7 12.07 | 55.41 100 0 P H
H
H
H

802.11a
H

CH 60
10600 47.18 -26.82 74 53.03 40.2 10.27 | 56.32 100 0 P \%

5300MHz
15900 46.23 -27.77 74 50.87 38.7 12.07 | 55.41 100 0 P \%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-8of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 101.32 - - 90.68 31.66 6.35 27.37 | 100 | 217 P H
* 5320 93.58 - - 82.94 31.66 6.35 27.37 100 217 A H
5350.56 53.67 -20.33 74 43.06 31.6 6.37 27.36 | 100 | 217 P H
5350.08 42.25 -11.75 54 31.64 31.6 6.37 27.36 100 217 A H
802.11ac H
VHT20 H
CH 64 * 5320 106.05 - - 95.41 31.66 6.35 27.37 | 316 38 P |V
5320MHz | 5320 98.2 - - 87.56 | 31.66 6.35 | 27.37 | 316 | 38 AV
5352.64 59.82 -14.18 74 49.19 31.62 6.37 27.36 316 38 P \%
5350.08 45.56 -8.44 54 34.95 31.6 6.37 27.36 | 316 38 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-9 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10600 47.39 -26.61 74 53.24 40.2 10.27 56.32 100 0 P H
15900 45.47 -28.53 74 50.11 38.7 12.07 55.41 100 0 P H
H
H
802.11ac H
VHT20 H
CH 60 10600 48.56 -25.44 74 54.41 40.2 10.27 | 56.32 | 100 0 P \Y
5300MHz 15900 45.12 | -28.88 74 49.76 38.7 12.07 | 55.41 | 100 0 P |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-10 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5112.88 52.37 -21.63 74 41.39 32.13 6.27 27.42 | 106 | 264 P H
5072.42 42.07 -11.93 54 31.14 321 6.26 27.43 106 264 A H
* 5310 99.32 - - 88.67 31.68 6.34 27.37 | 106 | 264 P H
* 5310 91.62 - - 80.97 31.68 6.34 27.37 | 106 | 264 A | H
802.11ac 5356.08 59.95 | -14.05 74 49.3 31.64 6.37 27.36 | 106 | 264 P H
VHT40 5350.08 46.04 -7.96 54 35.43 31.6 6.37 27.36 | 106 | 264 A | H
CH 62 5119.34 52.66 -21.34 74 41.67 32.14 6.27 27.42 314 40 P \%
5310MHz 5051 42.16 | -11.84 54 31.25 32.1 6.25 | 27.44 | 314 | 40 AV
* 5310 102.2 - - 91.55 31.68 6.34 27.37 314 40 P \%
* 5310 94.61 - - 83.96 31.68 6.34 27.37 314 40 A \%
5358.48 62.33 -11.67 74 51.67 31.65 6.37 27.36 314 40 P \%
5350.08 47.52 -6.48 54 36.91 31.6 6.37 27.36 | 314 40 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-11 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5118.32 53.43 -20.57 74 42.44 32.14 6.27 27.42 100 219 P H
5054.06 42.22 -11.78 54 31.31 321 6.25 27.44 100 219 A H
* 5290 96.69 - - 86 31.72 6.34 27.37 | 100 | 219 P H
* 5290 88.37 - - 77.68 31.72 6.34 27.37 | 100 | 219 A | H
802.11ac 5369.76 59.43 |-14.57 74 4869 | 31.72 6.37 | 2735 | 100 | 219 | P | H
VHT80 5350.56 45.95 -8.05 54 35.34 31.6 6.37 27.36 | 100 | 219 A | H
CH 58 5080.58 52.75 -21.25 74 41.82 321 6.26 27.43 317 41 P \%
5290MHz 5059.16 42.2 -11.8 54 31.28 32.1 6.25 | 27.43 | 317 | 41 AV
* 5290 100.27 - - 89.58 31.72 6.34 27.37 317 41 P \%
* 5290 92.35 - - 81.66 31.72 6.34 27.37 317 41 A \%
5369.76 64.1 -9.9 74 53.36 31.72 6.37 27.35 317 41 P \%
5350.8 49.3 -4.7 54 38.69 31.6 6.37 27.36 317 41 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-12 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5452.56 50.89 -23.11 74 39.9 31.91 6.41 27.33 | 100 118 P H
5470 56.48 -11.72 68.2 45.42 31.98 6.41 27.33 | 100 118 P H
5460 42.16 -11.84 54 31.14 31.94 6.41 27.33 | 100 118 A H
* 5500 106.41 - - 95.21 321 6.42 27.32 100 118 P H
* 5500 98.46 - - 87.26 321 6.42 27.32 100 118 A H

802.11a
H

CH 100
5457.36 51.57 -22.43 74 40.56 31.93 6.41 27.33 | 299 10 P \%

5500MHz
5469.84 58.88 -9.32 68.2 47.82 31.98 6.41 27.33 | 299 10 P \%
5460 42.62 -11.38 54 31.6 31.94 6.41 27.33 | 299 10 A \%
* 5500 108.82 - - 97.62 321 6.42 27.32 | 299 10 P \%
* 5500 100.8 - - 89.6 321 6.42 27.32 | 299 10 A \%
\%
* 5700 103.4 - - 92.24 32.2 6.42 27.46 | 282 184 P H
* 5700 94.97 - - 83.81 32.2 6.42 27.46 | 282 184 A H
5728.12 53.26 -14.94 68.2 42.02 32.31 6.41 27.48 | 282 184 H
H
H

802.11a
H

CH 140
* 5700 107.19 - - 96.03 32.2 6.42 2746 | 291 14 P \%

5700MHz
* 5700 99.07 - - 87.91 32.2 6.42 2746 | 291 14 A \Y
5725.08 58.01 -10.19 68.2 46.78 32.3 6.41 2748 | 291 14 P \%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-13 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11160 46.67 -27.33 74 51.94 39.96 10.54 | 55.77 100 0 P H
16740 46.91 -21.29 68.2 49.83 40.26 12.35 | 55.53 | 100 0 P H
H
H
H

802.11a
H

CH 116
11160 47.45 -26.55 74 52.72 39.96 10.54 | 55.77 100 0 P \%

5580MHz
16740 46.36 -21.84 68.2 49.28 40.26 12.35 | 55.53 | 100 0 P \Y
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-14 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5456.72 51.36 -22.64 74 40.35 31.93 6.41 27.33 100 109 P H
5467.28 54.07 -14.13 68.2 43.02 31.97 6.41 27.33 100 109 P H
5459.92 42.26 -11.74 54 31.24 31.94 6.41 27.33 100 109 A H
* 5500 105.14 - - 93.94 321 6.42 27.32 100 109 P H
802 11ac | * 5500 97.51 - - 86.31 321 642 | 2732 | 100 | 109 | A | H
VHT20 H
CH 100 5458.96 51.26 -22.74 74 40.24 31.94 6.41 27.33 299 10 P \%
5500MHz 5469.2 56.54 | -11.66 68.2 4548 | 31.98 6.41 | 27.33 | 299 | 10 P |V
5460 42.61 -11.39 54 31.59 31.94 6.41 27.33 299 10 A \%
* 5500 107.37 - - 96.17 321 6.42 27.32 299 10 P \%
* 5500 99.94 - - 88.74 32.1 6.42 27.32 299 10 A \%
\%
* 5700 102.43 - - 91.27 32.2 6.42 27.46 268 194 P H
* 5700 94.6 - - 83.44 32.2 6.42 27.46 268 194 A H
5727.96 54.66 -13.54 68.2 43.42 32.31 6.41 27.48 268 194 P H
H
802.11ac H
VHT20 H
CH 140 * 5700 105.88 - - 94.72 32.2 6.42 27.46 293 13 P Vv
5700MHz | * 5700 98.02 - - 86.86 32.2 6.42 | 27.46 | 293 | 13 AV
5726.84 54.7 -13.5 68.2 43.46 32.31 6.41 27.48 293 13 P Vv
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-15 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11160 47.62 -26.38 74 52.89 39.96 10.54 55.77 100 0 P H
16740 46.67 -21.53 68.2 49.59 40.26 12.35 | 55.53 | 100 0 P H
H
H
802.11ac H
VHT20 H
CH 116 11160 49.67 -24.33 74 54.94 39.96 10.54 55.77 100 0 P \%
5580MHz 16740 46.5 -21.7 68.2 49.42 | 4026 | 12.35 | 55.53 | 100 0 P |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-16 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
5459.68 54.75 -19.25 74 43.73 31.94 6.41 27.33 100 104 P H
5462.56 61.12 -7.08 68.2 50.09 31.95 6.41 27.33 100 104 P H
5459.92 44.96 -9.04 54 33.94 31.94 6.41 27.33 100 104 A H
* 5510 102.76 - - 91.59 32.08 6.42 27.33 100 104 P H
802.11ac | * 5510 94.53 - - 83.36 | 32.08 6.42 | 27.33 | 100 | 104 | A | H
VHT40 5741.375 51.88 -16.32 68.2 40.59 32.37 6.41 27.49 100 104 P H
CH 102 5456.08 55.22 -18.78 74 44.22 31.92 6.41 27.33 293 12 P \%
5510MHz 5465.44 63.71 | -4.49 68.2 52.67 | 31.96 6.41 | 27.33 | 293 | 12 P |V
5459.92 45.53 -8.47 54 3451 31.94 6.41 27.33 293 12 A \%
* 5510 104.41 - - 93.24 32.08 6.42 27.33 293 12 P \%
* 5510 96.23 - - 85.06 32.08 6.42 27.33 293 12 A \%
5725.94 50.96 -17.24 68.2 39.73 32.3 6.41 27.48 293 12 P \%
5455.7 49.78 -24.22 74 38.78 31.92 6.41 27.33 268 186 P H
5468.3 49.96 -18.24 68.2 38.91 31.97 6.41 27.33 268 186 P H
5459.9 40.91 -13.09 54 29.89 31.94 6.41 27.33 268 186 A H
* 5670 99.32 - - 88.31 32.02 6.43 27.44 268 186 P H
802 11ac | * 5670 91.52 - - 80.51 | 32.02 643 | 2744 | 268 | 186 | A | H
VHT40 5758.07 51.22 -16.98 68.2 39.93 324 6.4 27.51 268 186 P H
CH 134 5451.5 50.15 -23.85 74 39.16 31.91 6.41 27.33 282 14 P Vv
5670MHz 5464.1 49.62 | -18.58 68.2 3858 | 31.96 6.41 | 2733 | 282 | 14 P |V
5459.9 41.23 -12.77 54 30.21 31.94 6.41 27.33 282 14 A Vv
* 5670 102.76 - - 91.75 32.02 6.43 27.44 282 14 P \%
* 5670 94.8 - - 83.79 32.02 6.43 27.44 282 14 A \%
5733.815 52.76 -15.44 68.2 41.5 32.34 6.41 27.49 282 14 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-17 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5456.32 55.26 -18.74 74 44.25 31.93 6.41 27.33 100 122 P H
5465.44 57.05 -11.15 68.2 46.01 31.96 6.41 27.33 100 122 P H
5458.24 43.43 -10.57 54 32.42 31.93 6.41 27.33 100 122 A H
* 5530 97.61 - - 86.48 32.04 6.43 27.34 | 100 | 122 P H
802 11ac | * 5530 89.07 - - 77.94 | 32.04 643 | 2734 | 100 | 122 | A | H
VHT80 5750.195 50.7 -17.5 68.2 39.4 324 6.4 27.5 100 122 P H
CH 106 5459.68 59.54 -14.46 74 48.52 31.94 6.41 27.33 291 11 P \%
5530MHz 5468.08 58.66 | -9.54 68.2 47.61 | 31.97 6.41 | 27.33 | 291 11 P |V
5458.24 44.63 -9.37 54 33.62 31.93 6.41 27.33 291 11 A \%
* 5530 99.5 - - 88.37 32.04 6.43 27.34 291 11 P \%
* 5530 91.29 - - 80.16 32.04 6.43 27.34 | 291 1 A |V
5761.535 51.44 -16.76 68.2 40.15 324 6.4 27.51 291 11 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-18 of 18

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5150 61.04 -12.96 74 49.97 32.2 6.28 27.41 | 257 173 P H
5150 46.73 -7.27 54 35.66 32.2 6.28 27.41 | 257 173 A H
* 5180 112.08 - - 101.12 32.08 6.28 27.4 257 173 P H
* 5180 103.29 - - 92.33 32.08 6.28 27.4 257 173 A H
H
802.11a
H
CH 36
5147.94 58.74 -15.26 74 47.67 32.2 6.28 27.41 | 304 44 P \%
5180MHz
5149.76 45.08 -8.92 54 34.01 32.2 6.28 27.41 | 304 44 A \%
* 5180 110.64 - - 99.68 32.08 6.28 27.4 304 44 P \%
* 5180 102.1 - - 91.14 32.08 6.28 27.4 304 44 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-1o0f21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10400 48.14 -20.06 68.2 54.33 40.1 9.55 56.46 | 100 0 P H
15600 45.44 -28.56 74 50.27 39.2 11.57 | 56.06 | 100 0 P H
H
H
H
802.11a
H
CH 40
10400 53.04 -15.16 68.2 59.23 40.1 9.55 56.46 | 100 0 P \%
5200MHz
15600 50.65 -23.35 74 55.48 39.2 11.57 | 56.06 | 242 146 P \%
15600 39.35 -14.65 54 44.18 39.2 11.57 | 56.06 | 242 146 A \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-20f21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5146.12 60.96 |-13.04 74 49.9 32.19 6.28 27.41 | 100 | 171 P H
5150 48.59 -5.41 54 37.52 32.2 6.28 27.41 100 171 A H
* 5180 111.46 - - 100.5 32.08 6.28 27.4 100 171 P H
* 5180 102.5 - - 91.54 32.08 6.28 27.4 100 | 171 A | H
802.11ac H
VHT20 H
CH 36 5143.78 58.07 -15.93 74 47.01 32.19 6.28 27.41 290 46 P \%
5180MHz 5149.76 47.6 -6.4 54 36.53 32.2 6.28 | 27.41 | 290 | 46 AV
* 5180 110.83 - - 99.87 32.08 6.28 27.4 290 46 P |V
* 5180 101.99 - - 91.03 32.08 6.28 27.4 290 46 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-30f21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10400 47.3 -20.9 68.2 53.49 40.1 9.55 56.46 100 0 P H
15600 45.99 -28.01 74 50.82 39.2 11.57 | 56.06 | 100 0 P H
H
H
802.11ac H
VHT20 H
CH 40 10400 50.91 -17.29 68.2 57.1 40.1 9.55 56.46 100 0 P \%
5200MHz 15600 46.88 | -27.12 74 51.71 39.2 11.57 | 56.06 | 100 0 P |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-40f 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.5 64.5 -95 74 53.43 32.2 6.28 27.41 100 172 P H
5150 53.12 -0.88 54 42.05 32.2 6.28 27.41 100 172 A H
* 5190 108.27 - - 97.34 32.04 6.29 27.4 100 | 172 P H
* 5190 99.36 - - 88.43 32.04 6.29 27.4 100 | 172 A | H
802.11ac 5432.56 51.69 -22.31 74 40.73 31.9 6.4 27.34 100 172 P H
VHT40 5437.32 41.58 -12.42 54 30.62 31.9 6.4 27.34 100 172 A H
CH 38 5145.6 61.48 -12.52 74 50.42 32.19 6.28 27.41 302 46 P \%
5190MHz 5150 50.53 | -3.47 54 39.46 32.2 6.28 | 27.41 | 302 | 46 AV
* 5190 107.5 - - 96.57 32.04 6.29 27.4 302 46 P \%
* 5190 98 - - 87.07 32.04 6.29 27.4 302 46 A \%
5355.56 51.56 |-22.44 74 40.92 31.63 6.37 27.36 | 302 46 P |V
5356.4 42 -12 54 31.35 31.64 6.37 27.36 302 46 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-50f21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.68 68.06 -5.94 74 56.99 32.2 6.28 27.41 | 107 | 172 P H
5149.76 52.97 -1.03 54 41.9 32.2 6.28 27.41 107 172 A H
* 5210 104.88 - - 94.02 31.96 6.3 27.4 107 | 172 P H
* 5210 95.7 - - 84.84 31.96 6.3 27.4 107 172 A H
802.11ac 5368.16 51.25 -22.75 74 40.52 31.71 6.37 27.35 107 172 P H
VHT80 5454.4 41.74 -12.26 54 30.74 31.92 6.41 27.33 107 172 A H
CH 42 5147.68 65.37 -8.63 74 54.3 32.2 6.28 27.41 284 46 P \%
5210MHz 5150 50.49 | -3.51 54 39.42 32.2 6.28 | 27.41 | 284 | 46 AV
* 5210 104.96 - - 94.1 31.96 6.3 27.4 284 46 P \%
* 5210 95.24 - - 84.38 31.96 6.3 27.4 284 46 A \%
5368.16 52.21 -21.79 74 41.48 31.71 6.37 27.35 284 46 P \%
5459.16 41.92 -12.08 54 30.9 31.94 6.41 27.33 284 46 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-6 of 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5320 109.75 - - 99.11 31.66 6.35 27.37 | 276 174 P H
5320 101.48 - - 90.84 31.66 6.35 27.37 | 276 174 A H
5350.56 59.19 -14.81 74 48.58 316 6.37 27.36 | 276 174 P H
5350.08 43.41 -10.59 54 32.8 316 6.37 27.36 | 276 174 A H
H
802.11a
H
CH 64
5320 109.46 - - 98.82 31.66 6.35 27.37 | 313 39 P \%
5320MHz
5320 100.91 - - 90.27 31.66 6.35 27.37 | 313 39 A \%
5351.68 61.25 -12.75 74 50.63 31.61 6.37 27.36 | 313 39 P \%
5350.08 44.71 -9.29 54 34.1 31.6 6.37 27.36 | 313 39 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-70f21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10600 46.85 -27.15 74 52.7 40.2 10.27 | 56.32 100 0 P H
15900 46.74 -27.26 74 51.38 38.7 12.07 | 55.41 100 0 P H
H
H
H

802.11a
H

CH 60
10600 49.98 -24.02 74 55.83 40.2 10.27 | 56.32 100 0 P \%

5300MHz
15900 49.02 -24.98 74 53.66 38.7 12.07 | 55.41 100 0 P \%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-80f 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 109.04 - - 98.4 31.66 6.35 27.37 | 100 | 172 P H
* 5320 100.59 - - 89.95 31.66 6.35 27.37 100 172 A H
5352.32 54.37 -19.63 74 43.75 31.61 6.37 27.36 100 172 P H
5350.24 45.47 -8.53 54 34.86 31.6 6.37 27.36 100 172 A H
802.11ac H
VHT20 H
CH 64 * 5320 108.82 - - 98.18 31.66 6.35 27.37 297 44 P \%
5320MHz | 5320 100.52 - - 89.88 | 31.66 6.35 | 27.37 | 297 | 44 AV
5350.24 59.78 -14.22 74 49.17 31.6 6.37 27.36 297 44 P \%
5350.08 46.41 -7.59 54 35.8 31.6 6.37 27.36 297 44 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-90f21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10600 48.21 -25.79 74 54.06 40.2 10.27 56.32 100 0 P H
15900 45.75 -28.25 74 50.39 38.7 12.07 55.41 100 0 P H
H
H
802.11ac H
VHT20 H
CH 60 10600 48.9 -25.1 74 54.75 40.2 10.27 | 56.32 | 100 0 P \Y
5300MHz 15900 49.08 | -24.92 74 53.72 38.7 12.07 | 55.41 | 100 0 P |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-10 of 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5141.78 52.09 -21.91 74 41.04 32.18 6.28 27.41 106 170 P H
5053.38 42.4 -11.6 54 31.49 321 6.25 27.44 106 170 A H
* 5310 105.97 - - 95.32 31.68 6.34 27.37 | 106 | 170 P H
* 5310 97.48 - - 86.83 31.68 6.34 27.37 | 106 | 170 A | H
802.11ac 5352.72 64.91 -9.09 74 54.28 31.62 6.37 27.36 106 170 P H
VHT40 5350.56 48.67 -5.33 54 38.06 31.6 6.37 27.36 | 106 | 170 A | H
CH 62 5077.52 52.74 -21.26 74 41.81 321 6.26 27.43 292 45 P \%
5310MHz 5060.86 42.42 | -11.58 54 31.49 32.1 6.26 | 27.43 | 292 | 45 AV
* 5310 106.21 - - 95.56 31.68 6.34 27.37 292 45 P \%
* 5310 97.08 - - 86.43 31.68 6.34 27.37 292 45 A \%
5351.28 64.92 -9.08 74 54.3 31.61 6.37 27.36 | 292 45 P |V
5350.08 49.59 -4.41 54 38.98 31.6 6.37 27.36 | 292 45 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-110f 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5055.08 5291 |-21.09 74 42 321 6.25 27.44 | 299 | 196 P H
5130.22 42.41 -11.59 54 314 32.16 6.27 27.42 299 196 A H
* 5290 104.69 - - 94 31.72 6.34 27.37 | 299 | 196 P H
* 5290 95.36 - - 84.67 31.72 6.34 27.37 | 299 | 196 A | H
802.11ac 5364.48 63.27 -10.73 74 52.57 31.69 6.37 27.36 299 196 P H
VHT80 5350.8 48.03 -5.97 54 37.42 31.6 6.37 27.36 | 299 | 196 A | H
CH 58 5052.36 52.88 -21.12 74 41.97 321 6.25 27.44 286 45 P \%
5290MHz 5062.22 4229 |-11.71 54 31.36 32.1 6.26 | 27.43 | 286 | 45 AV
* 5290 103.42 - - 92.73 31.72 6.34 27.37 286 45 P \%
* 5290 93.88 - - 83.19 31.72 6.34 27.37 286 45 A \%
5357.52 64.02 -9.98 74 53.36 31.65 6.37 27.36 | 286 45 P |V
5350.56 48.31 -5.69 54 37.7 31.6 6.37 27.36 | 286 45 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-12 of 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5431.44 52.13 -21.87 74 41.17 31.9 6.4 27.34 | 257 200 P H
5466.64 58.68 -9.52 68.2 47.63 31.97 6.41 27.33 | 257 200 P H
5460 42.17 -11.83 54 31.15 31.94 6.41 27.33 | 257 200 A H
* 5500 110.13 - - 98.93 32.1 6.42 27.32 | 257 200 P H
* 5500 101.99 - - 90.79 32.1 6.42 27.32 | 257 200 A H
802.11a
H
CH 100
5460.08 53.61 -14.59 68.2 42.59 31.94 6.41 27.33 | 312 12 P \Y
5500MHz
5469.52 61.11 -7.09 68.2 50.05 31.98 6.41 27.33 | 312 12 P \Y
5460 42.74 -11.26 54 31.72 31.94 6.41 27.33 | 312 12 A \Y
* 5500 111.11 - - 99.91 32.1 6.42 27.32 | 312 12 P \Y
* 5500 102.61 - - 91.41 32.1 6.42 27.32 | 312 12 A \Y
\Y
* 5700 112.47 - - 101.31 32.2 6.42 27.46 | 274 161 P H
* 5700 103.82 - - 92.66 32.2 6.42 27.46 | 274 161 A H
5725 62.81 -5.39 68.2 51.58 32.3 6.41 27.48 | 274 161 P H
H
H
802.11a
H
CH 140
* 5700 111.38 - - 100.22 32.2 6.42 27.46 | 290 12 P \Y
5700MHz
* 5700 103.19 - - 92.03 32.2 6.42 27.46 | 290 12 A \Y
5726.28 62.85 -5.35 68.2 51.61 32.31 6.41 27.48 | 290 12 P \Y
\%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-13 of 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11160 48.87 -25.13 74 54.14 39.96 10.54 | 55.77 100 0 P H
16740 47.41 -20.79 68.2 50.33 40.26 12.35 | 55.53 | 100 0 P H
H
H
H

802.11a
H

CH 116
11160 56.66 -17.34 74 61.93 39.96 10.54 | 55.77 100 232 P \%

5580MHz
11160 45.63 -8.37 54 50.9 39.96 10.54 | 55.77 100 232 A \%
16740 49.02 -19.18 68.2 51.94 40.26 12.35 | 55.53 | 100 0 P \%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-14 of 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5458.96 51.48 -22.52 74 40.46 31.94 6.41 27.33 100 121 P H
5470 60.45 -7.75 68.2 49.39 31.98 6.41 27.33 100 121 P H
5459.76 42.46 -11.54 54 31.44 31.94 6.41 27.33 100 121 A H
* 5500 110.25 - - 99.05 321 6.42 27.32 100 121 P H
802 11ac | * 5500 102 - - 90.8 321 642 | 2732 | 100 | 121 | A | H
VHT20 H
CH 100 5458.8 52.65 -21.35 74 41.63 31.94 6.41 27.33 318 41 P \%
5500MHz 5469.84 61.16 | -7.04 68.2 50.1 31.98 6.41 | 27.33 | 318 | 41 P |V
5460 42.73 -11.27 54 31.71 31.94 6.41 27.33 318 41 A \%
* 5500 108.85 - - 97.65 321 6.42 27.32 318 41 P \%
* 5500 99.91 - - 88.71 32.1 6.42 27.32 318 41 A \%
\%
* 5700 112.28 - - 101.12 32.2 6.42 27.46 280 163 P H
* 5700 103.8 - - 92.64 32.2 6.42 27.46 280 163 A H
5725.08 63.18 -5.02 68.2 51.95 32.3 6.41 27.48 280 163 P H
H
802.11ac H
VHT20 H
CH 140 * 5700 111.14 - - 99.98 32.2 6.42 27.46 263 17 P Vv
5700MHz | * 5700 102.87 - - 91.71 32.2 6.42 | 27.46 | 263 | 17 AV
5725.16 59.9 -8.3 68.2 48.67 32.3 6.41 27.48 263 17 P Vv
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-150of 21
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Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11160 49.22 -24.78 74 54.49 39.96 10.54 55.77 100 0 P H
16740 46.88 -21.32 68.2 49.8 40.26 12.35 | 55.53 | 100 0 P H
H
H
802.11ac H
VHT20 H
CH 116 11160 55.64 -18.36 74 60.91 39.96 10.54 55.77 100 233 P \%
5580MHz 11160 45.29 -8.71 54 50.56 39.96 10.54 | 55.77 | 100 | 233 A |V
16740 47.6 -20.6 68.2 50.52 40.26 12.35 | 55.53 | 100 0 P \Y
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-16 of 21
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FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
5456.8 55.63 -18.37 74 44.62 31.93 6.41 27.33 100 118 P H
5465.92 63.37 -4.83 68.2 52.33 31.96 6.41 27.33 100 118 P H
5459.92 45.59 -8.41 54 34.57 31.94 6.41 27.33 100 118 A H
* 5510 107.71 - - 96.54 32.08 6.42 27.33 100 118 P H
802 11ac | * 5510 98.49 - - 87.32 | 32.08 642 | 2733 | 100 | 118 | A | H
VHT40 5739.485 51.92 -16.28 68.2 40.64 32.36 6.41 27.49 100 118 P H
CH 102 5459.2 56.55 -17.45 74 45.53 31.94 6.41 27.33 255 17 P \%
5510MHz 5467.36 64.25 | -3.95 68.2 53.2 31.97 6.41 | 27.33 | 255 | 17 P |V
5459.92 46.85 -7.15 54 35.83 31.94 6.41 27.33 255 17 A \%
* 5510 107.01 - - 95.84 32.08 6.42 27.33 255 17 P \%
* 5510 97.88 - - 86.71 32.08 6.42 27.33 255 17 A \%
5741.06 52.13 -16.07 68.2 40.85 32.36 6.41 27.49 255 17 P \%
5357 50.79 -23.21 74 40.14 31.64 6.37 27.36 286 164 P H
5467.95 49.95 -18.25 68.2 38.9 31.97 6.41 27.33 286 164 P H
5459.55 41.51 -12.49 54 30.49 31.94 6.41 27.33 286 164 A H
* 5670 108.57 - - 97.56 32.02 6.43 27.44 286 164 P H
802 11ac | * 5670 99.62 - - 88.61 | 32.02 643 | 2744 | 286 | 164 | A | H
VHT40 5726.885 55.95 -12.25 68.2 4471 32.31 6.41 27.48 286 164 P H
CH 134 5368.9 51.29 -22.71 74 40.56 31.71 6.37 27.35 267 16 P Vv
5670MHz 5468.65 49.62 | -18.58 68.2 3857 | 31.97 6.41 | 27.33 | 267 | 16 P |V
5439.95 41.87 -12.13 54 30.91 31.9 6.4 27.34 267 16 A Vv
* 5670 108.16 - - 97.15 32.02 6.43 27.44 267 16 P \%
* 5670 98.99 - - 87.98 32.02 6.43 27.44 267 16 A \%
5728.145 54.35 -13.85 68.2 43.11 32.31 6.41 27.48 267 16 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-17 of 21
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Report No. : FR180221D

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5458.48 60.42 -13.58 74 49.41 31.93 6.41 27.33 100 122 P H
5468.8 65.42 -2.78 68.2 54.36 31.98 6.41 27.33 100 122 P H
5458.72 48.79 -5.21 54 37.78 31.93 6.41 27.33 100 122 A H
* 5530 103.67 - - 92.54 32.04 6.43 27.34 | 100 | 122 P H
802 11ac | * 5530 93.92 - - 82.79 | 32.04 643 | 2734 | 100 | 122 | A | H
VHT80 5753.03 52.88 |-15.32 68.2 41.58 324 6.4 27.5 100 | 122 P H
CH 106 5458.48 63.98 -10.02 74 52.97 31.93 6.41 27.33 305 12 P \%
5530MHz 5469.52 65.78 | -2.42 68.2 54.72 | 31.98 6.41 | 27.33 | 305 | 12 P |V
5459.92 50.8 -3.2 54 39.78 31.94 6.41 27.33 305 12 A \%
* 5530 103.76 - - 92.63 32.04 6.43 27.34 305 12 P \%
* 5530 94.28 - - 83.15 32.04 6.43 27.34 | 305 12 A |V
5725.31 52.58 -15.62 68.2 41.35 32.3 6.41 27.48 305 12 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-18 of 21
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Emission below 1GHz
5GHz WIFI 802.11ac VHT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

30 23.81 -16.19 40 28.84 24.57 2.62 32.22 - - P H

83.35 26.1 -13.9 40 43.38 13.76 1.21 32.25 - - P H

131.85 26.44 -17.06 43.5 39.71 17.54 1.43 32.24 - - P H

303.54 31.88 -14.12 46 42.46 19.29 1.98 31.85 - - P H

547.98 33.22 -12.78 46 38.53 24.49 245 32.25 | 100 0 P H

895.24 32.95 -13.05 46 32.38 28.64 2.99 31.06 - - P H

H

H

H

H

5GHz H

802.11ac H

VHT40 30 24.68 -15.32 40 29.71 24.57 2.62 32.22 - - P \%

LF 71.71 31.29 -8.71 40 50.02 12.3 1.23 32.26 - - P \%

84.32 31.94 -8.06 40 49.12 13.85 1.22 32.25 100 0 P Vv

120.21 23.82 -19.68 43.5 37.17 17.5 1.39 32.24 - - P \%

552.83 27.19 -18.81 46 31.9 25.11 2.46 32.28 - - P \%

958.29 32.67 -13.33 46 29.8 30.73 2.89 30.75 - - P \Y

\%

Vv

\%

\%

\%

\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 C2-19 of 21
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 C2-20 of 21
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR180221D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Yuan Lee, Jacky Hong, and Wilson Wu
Relative Humidity : 50~60%

Remark: For Radiated Spurious Emission Plots Test Items, Ant. 1 means Chain 0 and Ant. 2 means Chain 1.

Note symbol
-L Low channel location
-R | High channel location
TEL : 886-3-327-3456 Page Number : D1-1 of 51

FAX : 886-3-328-4978
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Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

2 Horizontal Fundamental

1 (@Buvim) Date: 2021-08.27 A @Buvim) Date:2021-08.27
1300 1300
1200 1200
1109 o) .
1000 e 1000
900 { 904
500 w04
700 - 00— HT—VL R H Int PEAK(UMI)
500 60 o
s 509 A A ST
400 PR -
309 304
200 200
109 100
0 5030 5050, 5070, 5090, GW0. 5130 G150, 5170, 51%0. 5210 5230, 5260 000 2000, 3000 000 5000 G000 7000
Frequency (MHz) Frequency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20210827

600) p
500
o

0 5030 5050, 5070, 5090. 5110, 5130
Frequency.

5150 5170, 5190 5210 5230, 5260
)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz
2 Vertical Fundamental
100.0| \ 100.0|
i
0.0 700 H- 1L PR o B I PEAK(UMI,
«d Vi el
A 50,0 gl
400 10 ot AT
s
RS T T i e
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
RO T00D 000Kz VORS00 000K WA RO 1000 b0k 2 VoW 3000 D00k WA
Peak
oo P
s0q
wod
i
o L
500 S
P e e e e N
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456

Page Number : D1-3 of 51
FAX : 886-3-328-4978
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

2 Horizontal Fundamental
90.0| | 90.0|
70.0) 700 H- 1L PR o 1 jul PEAK(UMI,
500 A 60.0|
ot | 50| T
40.0) e An.nww atef
s
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
RO T00D000kHz VOWES000 000K WA RO 1000 b0k 2 VoW 3000 B0k WA
Peak
P
s0q
wod
i
w
g
qog N L L
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456

Page Number : D1-4 of 51
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH36 5180MHz
2 Vertical Fundamental
1000 = 1000
i
0.0 700 L PR o B I PEAK(UMI,
w0 g o, e
50} y < W‘"\«Wmm«w«« 50,0 e o
40.0| An.nmm«mw«w
s
RS w7
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
RO T00D 000Kz VORS00 000K WA RO 1000 b0k 2 VoW 3000 D00k WA
Peak
oo P
s0q
wod _
90.0 1
w ~
g
400 T T
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Horizontal Fundamental

Avg.

+ AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Left blank

) (@suvimy Date: 2021.08.28 el gBuvim) Dates2021.08.28
1300 1300
1200 1200
1100 100
.
1000 1000
o T
300 | 500
00 oo T PEAK(UNI)
SO0.0pAmn N e oM Moo 0 s e
400 Y m—— s
300 309
200 209
100 109
0% B0%0 5070 B0%. 0. 50 G0 50 G0 50 50 520 00 7000, £ 00, ED D 7
Freauency (WHr) Frequency (WH)
site £03CHIZ-HY site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) (@wuvimy Date: 2021.08.28
1300
1200
1100
1000
900 r\\
300
700 |
P K
sno[ -
w——— || —~1 |
300
200
100
030 B0%0 5070, B0%0. W0, 50550 570, 500, 5210 5230 5200
Frequency (WHe)
site £03CHIZ-HY
Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR180221D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20210828

s0af T

w0 g a7

b LT

0.

180 5210, 5230 5260, 5270, 5290, 5310. 5330. 5350, 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)

Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20210828

1
VG _BE 54|

=
Y~ [ [ 7 ]

Site

180 5210, 5230 5250, 5270, 5290, 6310, 6330, 5350, 6370, 5300. 5410, 5430 5460
Frequency (1Hz)

£ 03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Vertical

Fundamental

1 (@BuVim) Date: 20210828

) @Bu

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

o
70.0) 700 H- 1L PR o 1 il PEAK(UMIY,
w e g
. e i e
400 Y, SR
.
Site :03CH13-HY Site 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
e AL o AoD0 Sk VeV Saon s ST
Peak
oum R
oo
o
o
by
q
o o B -
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - R

2 Vertical Fundamental

1 (@BuVim) Date: 20210828

o=
soof ¥
300 PEAK_BE[74
09
oo

,
509 Ve ’

TR, o~

0.

5310, 5330, 5350, 5370, 5390, 5410, 5430, 5460
roquency (Hz)

180 5210, 5230 5250, 5270, 5290,
i
Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20210828

—
s00)
700)
600) VG _BE 54|
500

180 5210 5230 5260, 5270, 5290, 6310, 5330, 5350, 6370. 5300. 5410, 5430, 5460
Frequency (1Hz)

Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR180221D

Band 1 5150~5250MHz

WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

Peak

1 (@Buvim) Date: 2021.08-28

4
wwwuwmwwwwwww

MJMW o,

5030, 5050 5070 5000, 5110, 510 5150 5170, 5190, 5210, 5230 5260

Frequency (MHz)

£ 03CHI3-HY

+PEAK_BE_74 3m HORN_9120>_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20210828

st -4

pEAKIL

2000, 300,

3000, 00.
Frequency (M)

03CHI3-HY
PEAK(UNTT) 3m HORN_9120D_1241 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 2021.08.28

FREAI

5030, 5050 5070 5090, 5110, 5130
Frea

5150, 5170 5190, 5210 5230, 5260
ency (Wiz)

£ 03CHI3-HY
+ AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Report No. : FR180221D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20210828

B

600
Mt

500 v,

PEAK_BE| 74

1

180 5210, 5230 5260, 5270, 5290, 5310. 5330
Frequency (1Hz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

Date: 20210828

VG _BE 54|

0 —~~ L

180 5210, 5230 5250 5270, 5290, 5310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequancy (MHz)

)

Site £ 03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

2 Vertical Fundamental

1 (@BuVim)

Date: 20210828 ) (@Buvim)

Date: 20210828

]
700 00— HT—VL I Y Int PEAK(UMI)
a -

sl
s00bph s et 50 i g8
400 [T S

Site :03CH13-HY Site 03CH13-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
e AL o AoD0 Sk VeV Saon s ST

Peak
oum R

oo

o

o T

by

500 //

,——

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

2 Vertical Fundamental

1 (@BuVim) Date: 20210828

PEAK_BE| 74

o ZZN VIET ;

0.

5310, 5330, 5350, 5370, 5300, 5410, 5430, 5460
roquency (Hz)

180 5210, 5230 5250, 5270, 5290,
i
Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20210828

700)
600) VG _BE 54|

180 5210, 5230 5260 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-13 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH40 5200MHz

2 Horizontal Vertical

A (@BuVim) Date: 20210828 el (4BuVim) Date: 20210828
1309 1300]
1209 1200
1109 100
1009 100.0]
90.0) 900
00 PEAKURI) 200 IPEAK{UNI)
200 I AR e e e A oo UL AR A e A
00 AVG 54 o) VG 54|
500) 2 500/ 2]
400 400
300) 300)
200) 200)
100) 100)
1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000 36000, 401 000 4000.6000.6000.  12000. 16000 20000 24000,  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site +03CHI13-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-14 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH40 5200MHz

2 Horizontal Vertical

A (dBuvim) Date: 2021.08.30 evel (dBuVim) Date: 2021.08.30
1309 1300)
1209 1200)
1100 00
1009 1000)
909 909
209 PEAK[UNI) 809 PEAK(UN)
oo AR — AR P ] 700 AR AR R — A J——
609 VG 54 609 VG54
509 B 509 2
409 400)
309 309
200 200
100 100
000 4000.6000.8000, 12000, 16000, 20000 24000 20000, 32000 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000. 36000, 40000
Frequency (MHz) Frequency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-15 of 51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

2 Horizontal Fundamental

1 (@BuVim) Date: 20210827 ) (@Buvim) Date: 20210827
1300) 1300

1200) 1200

110 04|

1000)

-

09 PEAIBE 74| 809 -

0.0 700 L I o N PEAK(UMIY,
Y

WWM
509 R YN 7 I 500 s

400 10 oppg A e
300 300
200 200
100 109
500 T see s mwh S0 B0 iS00 00 7000, T 000, ET ED 700
Froquency (ie) roquency (i)
Site :03CH13-HY Site. 03CH13-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) Date:2021.08.27
1300
1200
1100
1000
900
300
700 {
s00) S
100
300
200
100
500 - R T N
Froquency (iHe)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-16 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Vertical

Fundamental

Avg.

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

700 700 H- 1L PR W PEAK(UMI,
d W O I —
400 ! : Py E——l
.
— T —
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
e AL o AoD0 Sk VeV Saon s ST
Peak
oo R
oo
o
o
600 AVG_BE 54
g
= —
s
Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-17 of 51



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

Band 2 5250~5350MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Horizontal Fundamental

-
‘
e
200 PEAK_BE 74 809
e

oo UT I TPl

Avg.

A
o

AVG_BE 54|

100

300 5330, 5350,

site £ 03CHI3-HY

Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

570, 5390, a0, a0, 5450, 5460
Frequency (MHz)

Left blank

seakun
609
EH
W MWW“M il AR AT
509 (T N ST e e e e R T 09 R PRA T
400 40.0] gttt
300 309
200 209
100 109
500 R T T N 00 7000, £ 00, . D T
Frequency () Frequency (iHn)
site £03CHIZ-HY site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvimy Date: 2021.08.27
1300
1200
1100
1000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-18 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Vertical

Fundamental

1 g8V

) Date: 20210827

Avg.

Site
Condition

900)
800)
~

VG B 54|
- B -

~ ]

300

5330, 5350, 370, 5390, EID 5430, 5450, 5450
Frequency (MHz)

£ 03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i oot 20210827
w0 w0
= -
oo o
10 10
s00 s0d
209 PEAK_BE 74 809 §
70.0) N\“ , 700 L S o B = al PEAK(UMIY,
00 ity 00
500 L1 T — —— PR s0q] z
400 o I P I e s
09 s0d
9 200
100 100
0 B S s s om0 000 o0 o0 o 700
sy racomnay )
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
RBWI000.000KHz VBW:3000000KHz SWTAuto REW:1000000KH2 VBW3000000KHz SWTAuto
Peak
v o 2zta0.27
w0
)
o
10

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-19 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH62 5310 MHz - L

2 Horizontal Fundamental
od
90.0) "y 90.0|
700 qoof UT M T LW [ 1 IR V(T
g 500|
0 o e s
s
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
03 oaon Vo000 s Su A o O0000OR VOV S0mt B0t Mty
Peak
0d
wod
o
50.0 /
s
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
R D010 s
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-20 of 51



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20210828

e

P
MMJJ WMW‘

A A

Site

220

Condition

uuuuu )

+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350. 5370, 539%. 5410, 540, 460
y ()

Left blank

Avg.

Date: 20210828

X VG B 54|

220

Site
Condition

5250 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)

£ 03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-21 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 MHz - L

Vertical

Fundamental

Avg.

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
i

Site
Condition

requency (1Hz)

£ 03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 gBum) vate 20210828 — vae 021.0828
1309 1300
1209 1200
o o)
1000 e 1000
s0d %0
s 500
700) 700 L I B i PEAK(UMIY,
Py o0 i
A v 500 ettt o TS A
400 40| aprnenske
309 309
200 200
109 100
S Sasn ST S SO, S150 5150 570 S 5710, 525 550 570, 5 0 oo ED i ED e )
racuancy (e Freauency i)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWTAuto
Peak
. e 20210828
1300
1200
o9
1000
90,0 o
s
70
Py
500 ;
ad
309
209
100

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D1-22 of 51



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 MHz - R

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20210828

»
909 (“
<
- y

AR A,

Site

220

Condition

uuuuu )
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 539%. 5410, 540, 460
y ()

Left blank

Avg.

Date: 20210828

700)
600) N VG B 54|
509 S

400

300

200

109

20 5250, 5270, 5200 6310, 5330, 5350, 6370, 5390 5410, 5430, a0
Frequency (1Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-23 of 51



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

2 Horizontal Fundamental
od
o
700 qoof UT M T LW [ 1 1| I V(T
500 609 wJ -
e 500 S T
400) A00] it
s
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
03 oaon Vo000 s Su A o O0000OR VOV S0mt B0t Mty
Peak
0d
wod
o
500) 1 By
w0
s
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
R D010 s
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-24 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

2 Horizontal Fundamental

1 (@BuVim) Date: 20210828

90.0 W"““’Wy

s Erar]
09

o W\ ]

500 A

NLWNWWWW&MW‘

ad
309
200
109

A I

Fraauency (e

site <03cHiz 1Y
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20210828

500 ﬁ

700

00 \ AVG_BE 54|
s00) —

[  S—

— L [ 1]
400)

20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-25 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Vertical

Fundamental

Avg.

Site
Condition

requency (1Hz)

£ 03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) oate 20210828 A @suvm) Date: 20210828
1300 1300
1200 1200
100 100
1000 1004
909 - Y s0q|
309 s0ql
700 } Tl AT L] o ln peakun
500 ; MWW 600 o
i) 504 T T e R
400 4n.nww”""””"“
209 204
200 20
100 10
G 5030, 5050, 5070, 5050, G110 5130, 5160. 5T70. 5150, 5210 5230. 5250, 5270. 5290, ST, 5 o0 7000, ED 000 ED w000 To00
Froduency (M) requency (Hi)
Site :03CH13-HY Site. 03CH13-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Bovim) oate: 20210828
1300
1200
1100
1000
309 il
309
700
a0
50 ; L
00
209
209
100
0 SONE S650. 5070509 SV S0 SIS0 517D TR 510 5230 S8 S0 0 105540

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-26 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

2 Vertical Fundamental

1 (@BuVim) Date: 20210828

1300
1200
1109
1000

.

a0

700 | T
o0l

% M

“\WWMMWNMWM

400
309
200
109

20 5250, 5270, 5290 6310, 5330, 5350, 6370, 5390 5410 5430, 460
Frequency (1Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20210828

N VG B 54|

20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-27 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

2 Horizontal Vertical

A (@BuVim) Date: 20210828 el (4BuVim) Date: 20210828
1309 1300]
1209 1200
1109 100
1009 100.0]
90.0) 900
00 PEAKURI) 200 IPEAK{UNI)
200 I AR e e e A oo UL AR A e A
00 AVG 54 o) VG 54|
500) + 7 500/ 4
400 400
300) 300)
200) 200)
100) 100)
1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000 36000, 401 000 4000.6000.6000.  12000. 16000 20000 24000,  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site +03CHI13-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-28 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH60 5300MHz

2 Horizontal Vertical

A (dBuvim) Date: 2021.08.30 evel (dBuVim) Date: 2021.08.30
1309 1300)
1209 1200)
1100 00
1009 1000)
909 909
209 PEAK[UNI) 809 PEAK(UN)
oo AR — AR P ] 700 AR AR R — A J——
609 VG 54 609 VG54
509 7 509 Pl
409 400)
309 309
200 200
100 100
000 4000.6000.8000, 12000, 16000, 20000 24000 20000, 32000 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000. 36000, 40000
Frequency (MHz) Frequency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-29 of 51
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

Horizontal

Fundamental

70.0) L 700 L S o o L PEAK(UMIY,
s00) o s0q] T — L
a0 404 M
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
s s 8 i B
in
by
1
"
Condition  AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Avg. Left blank
Mode 113
Setting 166

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-30 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

2 Vertical Fundamental

1 (@BuVim) Date: 20210827 ) (@Buvim) Date: 20210827
1300) 1300
1200) 1200
110 00|
1000) 1000
900) 90|
s00) s00)
700 } 00— HT—VL R Y L PEAK(UMI)

-
‘
o il

= 4 " foioll 50,0 P et
400 400 ottt
209 204
200 20
100 10
= S8 500, ) o0 7000, ED 000 ED w000 To00
Froauency (WHa) requency (Hi)
Site 2 03CH13-HY Site. 03CHI3-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) gBovim) oate: 20210827
1300
1200
1100
1000
309
309
700
a0
500 A~
(R S O R g
109
209
209
100
= Se s Em. So 5 S0 550055t
Frequency (WHa)
site :03CHI3-HY
Condition : AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-31 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

Horizontal

Fundamental

Peak

1 gBoim) bate: 20710827 J aBvm) vate 2021087
130 1300
1200 1200
109 10
T

1000 i — 100
s00) s0q)
w00 w0l
700 peAK BEw 03 Tl AT L] o =t peaqu,
a0l T o0l -
500 4 50 e ot
400 40.0fgunntadrcnbei
200 s00)
200 200)
100 100

5 S B wm s s seoses o0 7000, E 000 £ So00 Tat0

rocuency (i) roquency ()

Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL Condition

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-32 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

2 Vertical Fundamental

1 (dBuvim) Date: 202108-27 A @Buvim) Date:2021-08.27
1309 1300)
1209 1200)
1100 o) +
1009 1000|
90 909
809 809
700 J \\v\ + PEAK_BE(UNI)_B3 00— HT—VL R H =R PEAK(UMI)
sagf ™ vy “’\W‘ 60 Vol
wn iy s A it A 500 e M [
409 PP
309 309
200 200
100 100
5 5700 710 s, 570, 740, 5750, 5760. 5765 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-33 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH100 5500MHz

Horizontal

Fundamental

A (@Buvim)

Date: 2021-08-27

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

od

100.0| v 100.0|

: .

700 qof UT T LW [ 1 LT} PEAK(UNI).
500 T 500 e e

409 100 gt

s

R I S T T R o
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

00 S00K T vowsce0 oo e o O0000OR VOV S0mt B0t Mty
Peak

0d
wod

o

50.0) /

s

I e
Condition : AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH100 5500MHz

Vertical

Fundamental

Avg.

300
200
109
350 5360, 5400, 420, 5440, ET ED 5500, 5510
Frequency (MHz)
Site +03CHI3-HY
Condition

+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

oo 20210827 i oo 20210827
w00 w500
1209 1209
e e
100 et 100
500 s0d
700 L 700 L I o L PEAK(UMIY,
500, i s A 500 TS P S R
100 00|y
09 509
20 20
100 104
= o F —sn E ) e o5 o5 £ o0 7300
sy (at rocuency (i)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
v oo 20210827
w00
1200
109
1
90.0| !
509
709

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH140 5700MHz

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20210827

e oy,

W, 7
WMWWWMMMMWW

Site
Condition

5

5700 710 w2, 570, 740, 5750, 5760, 57¢
Frequency (MHz)

+03CHI3-HY

+PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL

+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5

) (@Buvim)

Date: 20210827

1300
1200
04|
1000
90|
s00)
00— HT—VL
600]

R H =R

PEAKUIL

G,

s00]

300]
200]
100

. MMAWW

Zova

000

Site
Condition

2000, 3000, 000, 5000,
Frequency (MHz)

03CHI3-HY

PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 7000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH140 5700MHz

2 Vertical Fundamental

) @Buvim) Date: 2021.08.27 A (@Bavim) Date: 2021.08.27
1300 1304)

1200 1200)

1100 1100 .

1000 LSS 1004

900) \ 904

s00) 804

700) + PEAK_BE(UNI)_B3 00— HT—VL R H Lt PEAK(UMI)
500 i 600 i
500 et ah s S| s0.0] MMW-

109 00t |

300 304

200 20|

100 104

3 E A T T 7 7605755 00 2000, 3000, 000, 5000, 000 700
Froquency (Hz) Froquency (MH:)

Site 2 03CH13-HY Site. 03CHI3-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-37 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

Horizontal

Fundamental

A (@Buvim)

Date: 2021-08-28

wog e
o = W “\%

el (dBuVim)

Date: 20210828

1300
1200
0|
1000
900
200
o UT I T L W L LI

pEAKIL

Avg.

100

350 5380, 5400, 5420 5440, 5460, 5430 5600, 5520 5540, 5560,
Frequency (MHz)

site $03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

5590

Left blank

“
g ; B TS
SO0 e A AR Mt 500 e————— e
400 00| ettt
o
NN T o0 o0 % ;
et P
e <oacH1z Y sie aacH1z Y
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
RBWHD00.000K0 1 VOW:3000 D00KHz BWT:Auto REWH000.000KHz VBVAAD00000KH: SWT-Auto
. [
1o
ono

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

2 Horizontal Fundamental

Date: 20210828

200 i

Ea

= e p—

MM &M i
e

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765

Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-39 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

Vertical

Fundamental

(@Buvim)

Date: 20210828

) @Bu

Date: 20210828

Avg.

+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

130 1300
1200 1200
109 10
1000 100
b -
700 ol ’W\ Tl AT L] ¥ L peaqunn
600 o M 600 il
L L0 L T A 500 R T
100 P e
200 300
200 200)
100 100
S Ew0 sioo S SMo Sieo. o S0 S G0 a0 o0 7000, E 000 £ So00 Tat0
roquency ) roquency ()
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) By bate 20710828
1300
1209
10
1000
900 ’
300 }
|
a0l —
500 =l R
wnlh——'—/_/
300
200
100
S Ew0 Bioo S SMo B0 oS00 5 B0 e 50
requency )
site £ 03CHIZHY
Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

2 Vertical Fundamental

Date: 20210828

1000
s (.m‘rm,\

500

00,1 LWU PEAK_BE(UNI) B3]
- ", :

500 L .

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (1Hz)

site +03CHI3-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-41 of 51



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH134 5670MHz - L

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20210828

E

Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

350 5360, 5400, 5420, 5440, 5460. 5480, 500, 5520, 540, 5560, 560 5600, 5620, 5640, 5660, 5680.5700

) @Bu

Date: 20210828

1300
1200
04|
1000
90|
s00)
00— HT—VL
600]

R 1 R

PEAKUIL

A

s00]

Y TRt

300]
200]

000

Site
Condition

2000, 3000, 000, 5000,
Frequency (MHz)

03CHI3-HY

PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000.

Avg.

A @BuVim)

Date: 20210828

&

\

350 5360, 5400, 5420, 5440, 5460, 5480, 500, 5520, 540, 5560, 580 5600, 5620, 5640, 5660, 5680.5700

Freaquency (MHz)

Site +03CHI3-HY

Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH134 5670MHz - R

2 Horizontal Fundamental

Date: 20210828

900) f
s00)
500 o
|
SO0, il MM«WMMWM\MW e

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (1Hz)

site +03CHI3-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-43 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH134 5670MHz - L

2 Vertical Fundamental

A (@Buvim) Date: 2021-08.28 A @Buvim) Date:2021-08.28
1300 1300
1200 1200
1109 o)
1000 s 1000
900 904
500 w04
700 00— HT—VL R Y LIl PEAK(UMI)
500 ; 60 s
00T R A W iy 504 o E e e e
o~
100 Y E—
309 304
200 200
109 100
350 5360, 5400, 5420, 440, 5460, 5480, 5500, 5520. 5540, 5550, 5560, 5600, 5620, 5540, 5660, 5680.5700 000 2000, 3000 000 5000 G000 7000
Froquency (WHz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 20210828
1300
1200
110
1000
900
500
700
500
500
R —
400
309
200
100
350 5360, 5400, 5420, 44D, 5460, 5480, 5500, 5520, 5540, 5550, 5560, 5600, 5620, 5540, 5660, 56805700

Freaquency (MHz)

Site +03CHI3-HY

Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D1-44 of 51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH134 5670MHz - R

2 Vertical Fundamental

Date: 20210828

[
by i
500
700/ PeA s B3
500
SO0 it s A ol
100
300

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site +03CHI3-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-45 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

2 Horizontal Fundamental

A (@Buvim) Date: 20210828

300
s09 i i g
700 / oo T L PEAK(UNI).
sl r wd S M S L
g D I e e
o
I . A . R i e -
i ey
e 030124y oe P
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 2021.08.28
1300)
1200)
1100
1000)
900)
300 T
700)
w0g /
500 Fip————
00—
309
200
100
350 5380, 5400, 5420 5440, 5460, 5430 5500, 5520 5540, 5560, 5590
Frequency (MHz)
site $03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-46 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

2 Horizontal Fundamental

Date: 20210828

1300
1200
1109
1000

- mmmg
700/ PEAR_BE(UMI)_B3
o

‘

soopuyh () I

400)

300
209

109

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765

Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-47 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20210828

000 i ai st
9

35 5380, 5400 5420 540, 5460, 5480,
Frequency (1Hz)

Site +03CHI3-HY

Condition

+PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5500 5520 5540, 5560, 5590

) @Bu

) Date: 20210828

1300
1200
04|
1000
90|
s00)
00— HT—VL

600]

R H =

PEAKUIL

/ A

s00]

300]
200]

YL
R
WW

000

Site
Condition

2000, 3000, 000,
Frequency (MHz)
03CHI3-HY

PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 5000. 7000

Avg.

A (@BuVim)

Date: 20210828

— —

Site

Condition

350 5380 500 5420 5440, 5460, 5400,
Frequency (MHz)
+03CHI3-HY

+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

5500 5520 5540, 5560, 5590

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

2 Vertical Fundamental

Date: 20210828

200 et
809
60.0) \:M

"
M”A‘”«Wwwwwww«f

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site +03CHI3-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-49 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH116 5580MHz

2 Horizontal Vertical

A (@BuVim) Date: 20210828 el (4BuVim) Date: 20210828
1309 1300]
1209 1200
1109 100
1009 100.0]
90.0) 900
00 PEAKURI) 200 IPEAK{UNI)
200 I AR e e e A oo UL AR A e A
00 AVG 54 o) VG 54|
500) + 2 500 2
400 400
300) 300)
200) 200)
100) 100)
1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000 36000, 401 000 4000.6000.6000. 12000, 16000 20000 24000,  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site +03CHI13-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-50 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 3 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH116 5580MHz

2 Horizontal Vertical

A (dBuvim) Date: 2021.08.30 evel (dBuVim) Date: 2021.08.30
1309 1300)
1209 1200)
1100 00
1009 1000)
909 909
209 PEAK[UNI) 809 PEAK(UN)
oo AR — AR P ] 700 AR AR R — A J——
609 VG 54 609 VG54
509 509 2
409 400)
309 309
200 200
100 100
000 4000.6000.8000, 12000, 16000, 20000 24000 20000, 32000 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000. 36000, 40000
Frequency (MHz) Frequency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D1-51 of 51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

1+2 Horizontal Fundamental

1 (@BuVim)

Date: 20210830 A @Buvim) Date: 20210830
1300 1300
1200 1200 ;
1109 — o)
s 1
900 904
700 \ﬂ'\m\ 00— HT—VL R 1 In PEAK(UMI)
500 60
IR
o Bl it 500 —
400 Y R ——
309 304
200 200
109 100
0 5030 5050, 5070, 5090, GW0. 5130 G150, 5170, 6150, 5200, 5230, 5260 000 2000, 3000 000 5000 G000 7000
Froquency (WHz) Froquency (MH:)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
1 (0B Date: 20210830
1300
1200
110
1000

o NE
g S e e s s S——
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D2-1 of51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz
1+2 Vertical Fundamental
wog "
i {
0.0 700 H- 1L PR o o 1 PEAK(UMI,
600 4 600 ]
o] i
40.0) 4n.n%M
s
RS w7
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
RO T00D 000Kz VORS00 000K WA RO 1000 b0k 2 VoW 3000 D00k WA
Peak
oo R
s0q
wod "
i }
70.0) L
w
s0d ¥
q00— T T ~
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456

Page Number : D2-2 of51
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

1+2

Horizontal

Fundamental

1 (@Buvim) Date: 20210830

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Left blank

od
110.0| 110.0| 1
o
700 qoof UT M T LW [ 1 IR V(T
o VR
500 o T S
»M
ot
s
R T L e R .
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
03 oaon Vo000 s Su A o O0000OR VOV S0mt B0t Mty
Peak
0d
wod
o .
s
w0
s
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-3 of51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1+2 Vertical Fundamental

1 (@BuVim)

Date: 20210830 ) (@Buvim)

Date: 2021-08-30

1300) 1300
1200)

110

04|
v
1000) 1 1000
900) 90|
s00) s00)
700 00— HT—VL R

J W, y ! f pEaK D)
witptasbuon

1200

500 -
400 e
309 309
200 200
100 100
0 5030, 5050, 5070 5090, 5110, 5130 5150 5170 51%0. 5210 5230, 5260 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20210830
1309
1209
1109
1000 .
o
904 i
809
709
500
500
RN R A
409
309
209
100
0 5030 5050, 5070 5090, 5110, 5130 5150 5170 5190, 5210 5230 5260
Frequency (MHz)
Site +03CHI3-HY
Condition + AVG_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D2-4 of51
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

1+2

Horizont

al

Fundamental

1 (@Buvim)

Avg.

+ AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Date: 20210830 —— Date: 20210830
1300 1300
1200 120
110, 10.0| 1
1000 ey A 1004
500 a0
a0 M a0
709 Y e B T | B ——— pean
o0 m o0l
mwmwmmwmmmm«wwh oy 500] P ————_ kwmwww
0 Py WM
200 30
209 20
109 100
. S0 5070, 5080 B0 51050 G0 50 E0 50 %0 o0 000, ED 3000 ED D T
Freauency (uHz) requency (ki)
site $03CHI3-HY site 03CHIZ-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000000KHz VBW:3000.000KHz SWT:Auto
Peak
) aBovim Date: 20210830
1300
1200
1ol
1000 —
a0 V“‘\
a0
709 \_
a0
500/ \
Avn/—h‘—'_// .
300
200
100
0%, 5050 5070, 5080 G0, 513050 70 510 G0, 520 520
Freauency (i)
site $03CHI3HY
Condition

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-5 of51



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

1+2

Horizontal

Fundamental

Peak

1 g8V

) Date: 20210830

1000 W
s00
209 PEAK BE|74
09 i

M\w‘

1

N’mewm "

Site
Condition

180 5210, 5230 5250, 5270, 5290,
i

5310, 530,
roquency (Hz)
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

Date: 20210830

sod 1

s00)

700)

600) VG _BE 54|

1

Site
Condition

180 5210,

5230, 5250, 5270. 5290, 5310 5330, 5350, 5370, 5390 5410 5430 5480
Frequency (1Hz)

£ 03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-6 of51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

1+2 Vertical Fundamental

) @Buvim) Date: 2021.08:30 A (@Bavim) Date: 2021.08-30
1300 1304)
1200 1200)
1109 1100
1000 1004
90.0f wm\ 90.0/
s00) 804
700) n 00— HT—VL I 1 A PEAK(UMI)
a0 1 J% 600) t iE
50.0fwis - A s0.0] gt
400 40.0] ppaprtnpbiite
300 304
200 20|
100 104
U B030. SOS0. 5070, 5090, G0 510 Sis0 670, G190 G210, 5230 520 00 2000, 3000, 000, 5000, 000 700
Frequency (HHs) Froquency (MH:)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Buvim) Date: 2021.08-30
1300
1200
1100
1000
900) -
s00)
700)
509
50 —
w————————————
300)
200
100
030, S0S0. 5070 5090, G0 510 S0s0 G0 G0 G210 530 520
Frequency (HHr)
site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D2-7 of51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

1+2

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20210830

o W\
e

LT,

PEAK_BE| 74

Site
Condition

180 5210, 5230 5250, 5270, 5290,
i

B
roquency (Hz)
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

10, 5330, 5350. 5370, 5390 5410 5430 5460
y (i)

Left blank

Avg.

Date: 20210830

VG _BE 54|

180 5210, 5230 5250 5270, 5290, 6310 5330
Frequancy (MHz)

Site
Condition

£ 03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

350, 5370, 5390 5410 5430 5480

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-8 of51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

1+2

Horizontal

Fundamental

1 (@Buvim) Date: 20210830

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Left blank

e som) Date 20210830
1500 1500
1200 1200
10 0 X
100 - 1000
200 s0q)
a00) s00)
700 7 Toa T 1 pearquun
500 M’"’W 60| ,,J
PO BT —————— 504 ———
40 D T e
300 300
200 200
100 100
S0 S0 Sa0. S0 G0 50 50 S0, G0 S0 S0 50 o0 2000, D w000 o0 a00 7
Freauency () Freqvency )
site £ 03CHIZ HY sire 03CHI3HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000,000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Peak
s By bate: 20210830
130
1200
10
100
200 s =
a0
700
a0l .
500 o
40.0| —
300
200
100
S0 G0, Suro. S0 G050 G0 5o, G0 S0 0 520
Frequency 1)
site £ 03CHIZ HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-9 of51



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Horizontal

Fundamental

1 (@BuVim)

Date: 20210830

MWMW’VMMW

PEAK_BE| 74

Site

180 5210, 5230 5250, 5270, 5290,
i

5310, 530,
roquency (Hz)

+03CHI3-HY

5350, 5370, 5390 5410 5430 5460

Avg.

VG _BE 54|

1

180 5210, 5230 5250 5270, 5290, 6310 5330
Frequancy (MHz)

Site
Condition

£ 03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

350, 5370, 5390 5410 5430 5480

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (0B Date: 20210830
1300)
1200)
100)
1000)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-10 of51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L
1+2 Vertical

Fundamental

1 (@BuVim) Date: 20210830 ) (@Buvim) Date: 2021-08-30
1300) 1300

1200) 1200

110 04|

1000)

MW’WMMQ 1000
900) 904
s00) 804
700 700l — L R H In PEAK(UMI)
500

5
o0
500 MMWWWWWMMW e

s0q T —h :

400 400 e

300 300

200 200

100 109

S0, 5056, 5070, 5090, SH0. 5130, 5150, G170, 5160, G210 5230 5250 00 7000, T 000, ET ED 700
Froquency () roquency (i)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @suvim) Date: 20210830

1300

1200
1100
1000

Y e

300

700

500

500 Em—l

1,4.107'——’/./-w

300

200

100

S0 S50 5070, 5000, SO, 5105150 G0 5160 M0 530 5750
Froquoncy (r)

site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D2-11 of51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20210830

1000 or g,

l

\’MWW‘»W

b T~

PEAK_BE| 74

Site
Condition

180 5210, 5230 5250, 5270, 5290,
i

5310, 530,
roquency (Hz)
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

Date: 20210830

VG _BE 54|

180 5210, 5230 5250 5270, 5290, 6310 5330
Frequancy (MHz)

Site
Condition

£ 03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

5350, 5370, 5390 5410 5430 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-12 of51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH40 5200MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 20210831

el (4BuVim) Date: 2021.08-31
1309 1300]
1200 1200
1109 100
1009 100.0]
90| 900
00 PEAK(URI) 200 PEAK{UNI)
200 I AR e e e A i e RSl Sl B H B e e B o S S S S o S Y B
00 AVG 54 o) AVG 54
500) 2 500/
400 400
300) 300
200) 200)
100) 100
000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000  36000. 40000 000 4000.6000.6000.  12000. 16000 20000 24000,  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site +03CHI13-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-13 of51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH40 5200MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2021.08.31 evel (BuVim) Date: 2021.08.31
1309 1300)

1209 1200)

1100 00

1009 1000]

909 909

209 PEAKUNI) 800 PEAK[U
roof MR — AR P = oo IR AR A b
609 654 609 AVG 54
50 2 500

409 400)

309 309

200 200

100 100

000 4000.6000.8000. 12000, 16000, 20000 24000 20000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000. 36000, 40000
Frequency (MHz) Frequency (MH2)

site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-14 of51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

1+2 Horizontal Fundamental

1 gBuvm) bate: 20210830 J B bat:2021.08.30
1304 1204
1200 1204
ol o
-
100 100
a0 s0d
09 PEAK_ BE 74 80 y
09 v rod AT UL U L peaquy
by W «d
500 Ml s0d prm——
400 4“'"M
300 304
204 204
10d 10d
00 TN RN T w0 Fode: 5ot o e oo 7ot
reauoncy Wiz Frocuency i)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
- bat: 20210830
1304
1204
g
100 -
o0
w0
70
609 G e 54
s0d
40.0| —_—————
304
204
10d
T TN SN T T
Heauoncy Wiz
site £03CHI3HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-15 of51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1+2

Vertical

Fundamental

1 (@BuVim)

Date: 20210830

) (@Buvim)

Avg.

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

bat:2021.08.30
1304 1204
1200 1204
ol o
1000 [ WW‘\ 1000
w0 | oy
704 W, rod AT UL ! Lh peaquy
"
60 n s0d .
s00 N s0d s
e
400 Y w——
300 30d
204 204
10d 10d
00 TN SN T w0 Fode: 5ot o e oo 7ot
reauoncy Wiz Frocuency i)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
1 gBuvm bat: 20210830
1304
1204
g
T
o0
w0
wu/J
ooy = A6 B 54
500 -
40.0| =
304
204
10d
T TN SN T T
Heauoncy Wiz
site £03CHI3HY
Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-16 of51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH64 5320MHz
1+2 Horizontal Fundamental
od
110.0| 110.0| 1
1000) ﬁ 1000
o
700 qoof UT M T LW [ 1 IR V(T
i | §
h [ E——e
50.0] i T A Al g, Y Ay 50.0( MMMMWW T
100 Y T
s
L S L u™ S e
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
03 oaon Vo000 s Su A o O0000OR VOV S0mt B0t Mty
Peak
0d
o
o
|
|
- e
504 d
s
I
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
R D010 s
Avg. Left blank

TEL : 886-3-327-3456

Page Number 1 D2-17 of51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH64 5320MHz
1+2 Vertical Fundamental
90.0| \ 90.0/
70.0) WM —— 700 H- 1L S o 1 = ul PEAK(UMI,
«d
500 g » 500 R A
40.0) An.nWW
s
R T N = BT
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
RO T00D 000Kz VORS00 000K WA RO 1000 b0k 2 VoW 3000 D00k WA
Peak
. R
s0q
wod
i
wd -
s ~
400) NSNS N —— ]
=
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456

Page Number : D2-18 of51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH62 5310MHz - L
1+2 Horizontal Fundamental
od
o
700 qoof UT M T LW [ 1 1L ceaxwmm|
4 ot 500) Mw soornseaper
00| 0.0} s e
s
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
03 oaon Vo000 s Su A o O0000OR VOV S0mt B0t Mty
Peak
0d
wod
200 -
50.) /
s
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
R D010 s
Avg. Left blank

TEL : 886-3-327-3456 Page Number : D2-19 of51
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310MHz - R

1+2

Horizontal

Fundamental

1 (@BuVim) Date: 20210830

T
PERK BE 74
I
500wl Mg

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

w
R e |
o
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
ETERCAE T OO e ORIz
Peak Left blank
00 ("‘
70.0| /
w0 — s
s0q p— B S
b i -
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-20 of51



ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH62 5310MHz - L

1+2 Vertical Fundamental

o oo 20210830 i oo 20210830
w00 w500
1209 1209
e e
1009 S 1000
500 s0d
509 w0
09 Tool T y Un —
500 . o .
, 500 prE———
109 o T
09 509
20 20
100 104
ST 5050 iR 5050 GG 5150 5150 50 5105210 5250 5250 5770 2 S0 5 e o5 o5 £ o0 7300
racvone ) reauoney )
Site :03CH13-HY Site. 03CH13-HY
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH62 5310MHz - R
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1+2 Horizontal Fundamental
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Report No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

1+2
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Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L
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Vertical
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Report No. : FR180221D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R
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Left blank
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Report No. : FR180221D

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m
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Report No. : FR180221D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m
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Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

1+2

Vertical

Fundamental
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT
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Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

1+2
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Fundamental

Peak
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TEL : 886-3-327-3456
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Band 3 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH100 5500MHz

1+2 Horizontal Fundamental
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Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH100 5500MHz
1+2 Vertical

Fundamental
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH140 5700MHz

1+2 Vertical Fundamental
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

1+2

Horizontal

Fundamental

A (@Buvim) Date: 20210830
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+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH102 5510MHz - R
1+2 Horizontal Fundamental

Date: 20210830

o0l ol \4,,'\' Pen_BEn 8
500

snop MM&

100

300

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765

Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - L
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

1+2 Vertical Fundamental
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Peak Left blank
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH134 5670MHz - R

1+2 Horizontal Fundamental

Date: 20210830

-
609 ,ﬂJ

1
Y, IR ATVEE RO V. Ll

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720 5740, 5765

Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH134 5670MHz - L

1+2

Vertical

Fundamental

Avg.

500 FJ‘
00

0 ]

00l

s0d F}ﬁﬁ/_w—/

350 5380, 5400, 5420, 544D, 5460, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680.5700
Freaquency (MHz)
Site +03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

) @Buvim) Date: 2021.08:30 A (@Bavim) Date: 2021.08-30
1300 1304)
1200 1200)
1100 1100
1000 1004
900) 904
s00) 804 |
700 00— HT—VL R H =R PEAK(UMI)
500 600
soalpd ot 504 WWW]\W A
i v N s e
400 Y B——
300 304
200 20|
100 104
550 5380, 5400, 5420, 5440, S460. 5410, 5500 520, 5540. 5560, 5500, 5600, 5620, 5540, 5660, SGAO.5T00 00 2000, 3000, 000, 5000, 000 700
roquency (HH:) Frequency (H:)
Site 2 03CH13-HY Site. 03CHI3-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Buvim) Date: 2021.08-30
1300
1200
1100
1000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH134 5670MHz - R

1+2 Vertical Fundamental

Date: 20210830

1000 i

900)

s00)

709 PEn BG83

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site +03CHI3-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456 Page Number : D2-44 of51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

1+2

Horizontal

Fundamental

A (@Buvim)

Date: 20210831

Avg.

+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

. —
1500 1500
1200 1200
109 o)
1009 v 1000
a0 Pl o
s0d | w0
e Tod AT 1 peaum)
s it
/ U ——
W"wmwwmm.wwwm 500 = i
400) Y SR s
500 509
209 209
109 109
S = TR N T T o o ED o g
Hrequeno () recusney )
site 03cH13HY site o3cHIZHY
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auto REW-1000.000KHz VBW:3000 000Kz SWT-Auto
Peak
- oot 20210831
1509
1200
109
1009
900) r,f»mw-\(v*w\
a0
700
5
wuf/ﬂ
ad
300
209
109
N T
Freavency e
Site -03cHIzHY
Condition

Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1+2 Horizontal Fundamental
wog 1
Pt e ;

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765

Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

1+2

Vertical

Fundamental

1 (@BuVim)

Date: 2021.08-31

) (@Buvim)

Avg.

+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 2021.08-31
1300 1304)
1200 1200)
1100 1100
1000 e 1004
o -
s00) 804
700 ot 00— HT—VL R Y L PEAK(UMI)
500 W o 600 "
Py Sum———— 50 B e e e s G
400 Y S
300 304
200 20|
100 104
50 SN0 SA00  SA2.  SMO. 60 GAG0  Se00  S50 50 Sse0. 5590 00 2000, 3000, 000, 5000, 000 700
Froquency () Froquency (iH:)
Site 2 03CH13-HY Site. 03CHI3-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) (@Bvim) Date: 2021.08.31
1300
1200
1100
1000
900) -
w00 f
700)
" 5
50.0 ——
mn——'——’—’—/ﬂ
300
200
100
0 SN0 SO0 S 5M0.  Sie0 GAS0  Se00 S50 50 w0 590
Froquency ()
site +03CHI3-HY
Condition

Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR180221D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

1+2

Vertical

Fundamental

Peak

Date: 2021.08:31

i
it

EAK_BE(UI)_B3

WWMW‘W

Site
Condition

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
requency (M)

+03CHI3-HY

Frequency (1Hz)

+PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH116 5580MHz

1+2 Horizontal Vertical

A (@BuVim) Date: 20210831 el (dBuVim) Date: 2021.08-31
1309 1300]
1209 1200
1109 100
1009 100.0]
90.0) 900
800 PEAK{UNI) 200 PEAK(UNI)
200l I AR e F e A oo IR AR A e
00 AVG 54 600 VG 54
500) s0.0f
400 400
300) 300
200) 200)
100) 100
000 4000.6000.8000. 12000 16000, 70000 24000. 28000, 32000 36000, 40000 000 4000.6000.6000. 12000, 16000 20000, 24000 28000. 32000, 36000, 40
Frequency (M) requency (WHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number 1 D2-49 of51
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Band 3 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH116 5580MHz

1+2 Horizontal Vertical

1 (4BuVim) Date: 2021.08-31 evel (dBuVim) Date: 2021.0831
1309 1300]
1200 1200)
1109 100
1009 100.0]
500 90|
00 PEAK{UR) 209 PEAK(UR
oo IRl —RA e —— A oo AR AR R —— A
600 AVG 54 60 AVG 54
500 500
400 400
300) 300/
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000, 20000 24000,  20000. 32000  36000. 40000 000 4000.6000.0000.  12000. 16000 20000 24000, 28000, 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D>_1241 HORIZONTAL Condition : PEAK(UNLI) 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission below 1GHz
5GHz WIFI 802.11ac VHT40 (LF)

WIFI 5GHz WIFI

ANT 802.11ac VHT40 LF

1+2 Horizontal Vertical
- p— s ——
] g
o Iy
o o
i ) - .
514 514 ’7
- p
w1 o
343 " 2 & 34353 5
A L M e - s st
229 \ W (it 229 i
174 Mﬂ 174 P
N a
o o
TR R
ey ey
Site :03CHI3-HY Site. :03CHI3-HY
Condition : QP 3m BILO6_40103 HORIZONTAL Condition QP 3m BILO6_40103 VERTICAL

QP/
Peak

TEL : 886-3-327-3456 Page Number : D2-51 of51
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ssamonas. FCC RADIO TEST REPORT Report No. : FR180221D

Appendix E. Duty Cycle Plots

Chain Band Cy?:llJetzo/o) T(us) 1/T(kHz) |VBW Setting
1 802.11a 100.00 - - 10Hz
1 5GHz 802.11ac VHT20 100.00 - - 10Hz
1 5GHz 802.11ac VHT40 100.00 - - 10Hz
1 5GHz 802.11ac VHT80 100.00 - - 10Hz
0+1 802.11a 100.00 - - 10Hz
0+1 5GHz 802.11ac VHT20 100.00 - - 10Hz
0+1 5GHz 802.11ac VHT40 100.00 - - 10Hz
0+1 5GHz 802.11ac VHT80 100.00 - - 10Hz
TEL : 886-3-327-3456 Page Number : E1 of E3

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR180221D

<Chain 1>

802.11a

802.11ac VHT20

[ Feysight Spectrum Analyzer - Swept 54
AL

! 7
Points 1001 i #Avg Type: RMS
Trig: Free Run

Atten: 20 dB.

PNO: Fast ——
IFGain:Low

Ref 116.99 dBpV

AN A bttt R LT e U, R e o

Center 5.500000000 GHz
Res BW 8 MHz

u=c € Suffix not allowed

Span 0 Hz

#VBW 8.0 MHz Sweep 10.00 ms (1001 pts);

[ Feysight Spectrum Analyzer - Swept 54
AL

3 Y
Marker 1 9.67000 ms § #Avg Type: RMS
Trig: Free Run

Atten: 20 dB.

PNO: Fast ——
IFGain:Low

Ref 116.99 dBpV

T PV, T LR RR TP P VR EE RN Y R ".lw.ﬂL"Jhm'Mwiw

Center 5.180000000 GHz
Res BW 8 MHz

u=c € Suffix not allowed

an 0 Hz

Sp:
#VBW 8.0 MHz Sweep 10.00 ms (1001 pts);

802.11ac VHT40

802.11ac VHTS80

[ Keysight Spectrum Analyzer - Swept SA
AL

Marker 1 2.52533 ms #Avg Type: RMS
M Trig: Free Run

Aten: 20 dB

Mkr1 2.525 ms]

Ref 116.99 dBpV 97.47 dBpV]|

‘Center 5190000000 GHz Span 0 Hz

#VBW 8.0 MHz Sweep 5.000 ms {1001 pts)|

Jl=s 5uffix not allowed

Select Marker |

[ Keyight Spectnum Analyzer - Swept 54
TR P A
Marker 1 2.52533 ms #Avg Type: RMS
M Trig: Free Run

Amen: 20 dB

1

‘Center 5.210000000 GHz Span 0 Hz

#VBW 8.0 MHz Sweep 5.000 ms {1001 pts)|

55 € Suffix not allowed

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : E2 of E3
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MIMO <Chain 0+1>

802.11a

802.11ac VHT20

[ Keysight Spectrim Analyzer - Suvept S&
AL

3 Y
Marker 1 2.50000 ms . #Avg Type: RMS
e Trig: Free Run

Amen: 20 dB
Mkr1 2.500 ms]

Ref 116.99 dBpV 104.37 dBpV|

‘Center 5.500000000 GHz

Span 0 Hz

#VBW 2.0 MHz

Sweep 5.000 ms {1001 pts)|

55 € Suffx not allowed

[ Keysight Spectrim Analyzer - Suvept S&
AL

) Y
Average/Hold Number 2 #Avg Type: RMS
PNO: Fast ~» 11ig: Fres Run
Select Marker. IFGainiLow Atten: 20 B

| Mkr1 2.580 ms|
Ref 116.99 dBpV 111.88 dBpV|

[}

Jumh\w'.nn.r Lt u‘whwwh,hwuw,.v-«un.r‘w«cmhw‘-‘-.m«‘mwi.-mr%-m
|

Center 5.120000000 GHz
Res BW 8 MHz

=c € Suffx not allowed

pan 0 Hz

8
#VBW 8.0 MHz Sweep 10.00 ms (1001 pts);

Select Trace |

View Blank »

802.11ac VHT40

802.11ac VHTS80

[ eyight Spectnum Analyzer - wept 54
TR Yy
Marker 1 4.81000 ms § #Avg Type: RMS
Trig: Free Run
#Atten: 10 dB

PNO: Fast ——
IFGain:L ow
Mkr1 4.810 ms|

Ref 106.99 dBpV 89.19 dBpV|

1

F—twvnh'm‘m\»MMW.“}WJHALMw.;-ﬁr,hwwn'hnfh AT Wi Notayd

Center 5.670000000 GHz
Res BW 8 MHz

Jusc €3 Suffix not allowed

Span 0 Hz

#VBW 8.0 MHz Sweep 10.00 ms (1001 pts);

[ Keysight Spectrim Analyzer - Suvept S&
AL

) Y
Marker 1 7.60000 ms #Avg Type: RMS
Trig: Free Run

#Atten: 10 dB

PHO: Fast ——
IFGainiLow

Peak Criteria® Mkr1 7.600 m

Ref 106.99 dBpV 85.84 dBpV|

1

e lnh‘lhllal&,fli,l‘wlb W,WH];“W#.‘A).,J,-‘M\‘,'W__‘;.,h,.[ul«Ul.;w'»,l[w-.hﬂrmlrl.'MJJJ

Center 5.210000000 GHz
Res BW 8 MHz

Jusc €3 Suffix not allowed

an 0 Hz

Sp
#VBW 8.0 MHz Sweep 10.00 ms (1001 pts);

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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